
I LLUSTRATED SPARE PARTS L I ST
ORF

H IGI.i SPTED
TOP FEED I I{G SAFETY ST I TCI-I ilfACH INE

ililODELS & DEVICES
AZFS$OOG-C5DA
AZFS$11G-C5DA

AZt8600G-C7DA

No-1

-  K'r  -  c -



./' {- '>, .) t< J- q) R-fi

r. a)z** y y ̂  l. HAZF8600G{SDA(C7DA) (fr , ^ryl) 2srfi.rf tut.l-T .f 7 ̂  l_ L\FF\]_<v\*f .
€ F 1 -1 6 t. lJ*+"F V *2VpL(v\ *1.
€ H t 7 -ti tf tv, f.ftr*Eg$At* L(v', *t.
zi-7 , ;^ l- l.FB*8fi,<v',5 fi r-ot*FJhGx ttaxFa*r, L(v.*f.

FE€O#IF'(Pa.itS...:ttoi:.:..:CIH[f =ilt * *r.f r \ :f -f. )
t I BfEIa;u{-) ' ;^ l. }.f.}L(. +@xE-3fi,/cfif,aarrL(v.*f"

t lFJl*lEParts No. &U;i<rffiatrfi.
a HfrEla;rs-v y ̂  l-, tc1.11-1. +EliE'Jl3ir,/cfift k(j+v *t#bL(vr*f.

fi!ffi;E*o)HCIJ)EH
* c. d)z{-y , ;4 F lcFB#3tr,(v.6sfta:"&'I4)[*tJ. parts No. (FlztJ,. 2150210)

t*iffiVt LE3-"

* 002A004DthAlt, 0020004X1*20004T i" i IAT $ v..
* t7f=-7',ffiitsIoHHfi# & E6 A*d*F btf 3 v'.

/tf,6. r-r>ts-y, x I- o;.d#s€t*, dlR lc JqxE.3t1,6f,a$bD tfO-CaT
ATEvr.

How to use th is  par ts  L is t

The i l lus t ra t ions  on  th is  Par ts  L is t  a re  d rawn on the  bas is  o f  AZF8600G-C5DA(CTDA)
w i th  Ang led  Kn i fe .
The  i tems f rom No.1  to  N0 .16  con ta in  the  s tandard  mode l .
The  fo l low ing  i tens  inc luded  N0.17  con t0 in  the  submode l  and  Dev ices .
The  d imens ion  o f  Co l la r  on  th is  Par ts  L is t  shows Ins ide  d iane te r  X  0u ts ide
d iane te r  x  l f i d th .

Exs.l.ana.t.i.on'..:.O.i.:,'Ua.nkS...'.(matrk.0.di...a.t.....t'he,:its,i.de.,.0,f,.,'Pdr,t,,fls.;
[  ]  u reans  th is  par t  i s  changed  f rom the  p rev ious  Par ts  L is t .

Ins ide  o f  [  ]  shows the  p rev ious  Par t  No .  and  the  shape  o f  sc rew o r  the  l i ke .

a  ineans  th is  par t  and  node l  i s  added  to  the  p rev ions  par ts  L is t .

!n ','p,l 366,, 
' 'rde 

r,,;.,'f o'r.....til3....pa.r.:tS
When p lac ing  an  o rder  fo r  the  par ts  f rom th is  Par ts  L is t ,  p iease  c lear l y  s ta te
the  Par ts  No .  (e .g .2150210)  wh ich  you  requ i re  s0  tha t  we  can  de l i ve r  the  co r rec t
par ts  to  you .

*  then  the  Par t  No .  i s  "0020004"  ,  p lease  p lace  an  o rder  fo r  the  par t  by  showing
"  0020004"  o r  "  20004"  .

*  l {hen  o rder ing  A i r  Tube ,  p lease  in fo rm us  o f  the  Par t  No .  and  the  leng th .

Th is  Par ts  L is t  i s  sub jec t  to  change  w i thou t  no t  i ce .

I

How
t<



CONTENTS F TA.

MlscELLAl {E( )Usc0vERS( l ) . .  . . f i / t -Hf f i ( l )  I

MISCELLANEOUSTHREADEYELETS . . f t888f f i .  . .  4
MlscELLAl{E0Us 0RA}IKSHAFT & BUSHI}|GS. .I+tr&LF)y)tEglK. 5
NEEDLE BAR DRtVtilG ilECHAN|SM .frffiHffi . . 6
Kt{f FE DRlVlt{G tECHAI{tSt, .  /^#ff i .  .  7
PRESSER F00T ltrCHAlllSfl . .#r#H . I
T()P FEED MECHANIST(I) . .  .}. iXUHffi( l) 9

. .  / 4 \, t t  a  t  |  .

t  t  ( 3 ) .

UPPER LooPER DR|VING MECHAT{ISI| . trv-l{H+flt . . . 12
LOUER & DOUBLE CHAINII{G L(}()PER DRIVIiIG IIECHAT{ISM .T. ziEiffi)V-l{#ffiI . . .13
FEED DR|l l |NG C0ilTR0L MECHAT{ISM . .HfrEuff i tr#ff i .  .  .  .  11
FEEDDRTVTNGMECHAi l ISM . .xu#f f i i . .  .15
LUBRIOATII IGMECHAI{ |SI ' |  .  . . *€ ' f r# f f i .  . .16
AZF8611G EXCLUSTVE PARTS .t)Eilr,9ff i f f i f f i .  .  .  .17
EXTRA PARTS tor AZF86llG .H*f,ff i  .  .  .  lB

;fl,#iliiilm-;il.ff ::: :: : ::: $;ffi, : : :::.'ii
THREADSTAND .*Tf , . .  . .22
tARt l l l {GLABEL..  .S€ZA;I , .  .23
LIST ot  l lA l i l  SPARE PARTS . tgf l f rUx t ,  .  .  .  .24
r l rDEx..  .*Et . .  .25



'-Lp
N N=_z

10. (
b'."

4

:

ztp
c

, t €

\=<



MISCELLANEOUS C()VERS (I)
Ref .  Par ts
No No

zlzt-E5ffi (t) 1
Amt.
Req .

. l

Descr ip t ion
C lo th  P la te .
C lo th  P la te  (Lower )
Rubber  Cush ion
lVas he r .
Spr ing  Washer  .
Screw (M4-0  .7  x12)  .
C lo th  P la te  Eccen t r i c  Bush ing  .
Screw(M4-0 .7x4)
Co l lar (4 x g x 6mn) .
Screw (1 /8 -44x2.5)

C lo th  P la te  Spr ing
Screw(M4-0 .7  x  5 )
Lock Nut
Stop Screrr , (M4-0 .7 x12)
0 i l  Cap .
0 - r ins (P28) .
Top  Cover '  '
Sc rew(M4-0 .7  x  15)  .
Top Cover Gasket
0 i l  Reservo i r  Gaske t

2vz7v-F.
2vz/v-  ] . (T) .  .
2  v  z lv-  l .  (T)4 lE .  .
VyVt .
^7yvr 'Vy/r.
f t+t.  .
: : r+ tY)y /z - .
ft;i(t . .
)17 - .  .
I t+r. .

2 u z7v- I.z\;?.

Egtr
i

2
3
4
f

6
7
8
I

l0

11
1 9
L L

13
T4
15
t6
TT
l8
19
20

o 1
t r l

22
q 2

q n

25
26
27
28
29
30

31
32
33
34
35
36
2 7

2100006
2150210
2100014
001123
00 0644
11 0045

210 0011
16 00 01

2 i00012
003637

2150015
110012
10 00 01
110031

002 00 04
0020005
2 100053
110016

2150026
2100864

2100863
006816

00328i9
0033627

Oi lReservo i r .  . . t f r9 . r . .
Screw(I /4-24x8)  .  . l t ; i t  .
0i  I  Reservo ir  Rubber Cushion(Black-co lored)ff i f f i= ' f^ (R&,) .  .
0 i l  Reservo i r  Rubber  Cushion(Green-co lored) f f i f f iJ 'A( f f ie)  .  .

5
3
3
I

I

I
I
I

I

A+

I
I

I
t
I

1
I

6
I

1

I
4
?
U

I

2100875
30 0004
120017

002013i
00 5075

0 i l  Reservo i r  Pos i t i on ing  Bar .
Washer .
Screw(M5-0 .8  x  15)  .
Dra in  Ho le  Sea l  .
Dra in  Ho le  Screw(3 /8-24x8)  .

A
T

4
6
1
I

1

2100004
l  l  0013

.300043
2100833
2049401
000726

l l r ind  Gu ide  P la te
Screw( }v |4 -0 .7x8)
lYas he r
lV ind  Gu ide  P la te (Sna l l )  .
Ser ia l  Number  P la te  .
R ive t .

m,FFrfF. .
I t ; i ( t . .  q .

Vy/ r .
El+nfiF(,J.) .
WW.7 P- I- -
alfr .  .

AZF E6 00G



2

ry
/ 12

11 ,/
@*#ry
t,,

10

w\
11

AZF8600C

ffi.

42



MISCELLANEOUS C{)VERS(2) zf rt-EEffi (Z)

F"&

2
Ant .
Req .

Ref .  Par ts
No '_ No
|  2150016
2 110013
3 110001
4 2150018
5 170032

Descr ip t ion
S ide  Cover  .
Screw(M4-0 .  i  x  8 )
Screw (M4-0 .  Z  x  5 .4 )
Eye Guard  Ho lder  .
Sc rew(M4-0 ,7x5)
Con ica l  Spr ing  Washer  .
Eye Guard .
Sc rew(M3-0 .5  x  6 )
lTasher .
Need le  Bar  0 i1  De fender  .

Screw( [ , |4 -0 .7  x  5 )
Need le  Bar  0 i l  Sea l  .
Screw (Ml4-2 x 6) .
Logo  P la te
Screw(M4-0 .7x8)
"AZF-G"  Logo Mark .
Brand Narne P la te (68mm)(Green)  .
Brand Name P la te (83mn)(Green)  .
F ron t  Cover  La tch  Spr ing
Front  Cover  Hook

Screw (9164-40 x  4 .  5 )
Fron t  Cover  H inge P in  .
Screw (1 /8 -44x  2 .5 )
Fron t  Cover  (R igh t  )
Fron t  Cover  H inge Spr ing
Front  Cover  H inge .
Ch ip  Guard(0penab le)
Screrv  (M3.  5 -0 .  6  x  6 )
Mode l  P la te  (Green)
Thread ing  Char t .

F ron t  Cover  La tch  -
Screw(M3-0 .5  x  3 .5 )
Thread ing  Char t  (Le f t )  .
Rear  Cover  Suppor t
Screw(M4-0  .7  x12)  .
Top Feed Dog Bar Rear Cover .
Washer .
Top  Feed  Dog Bar  0 i l  Rece ive r ,  C .
Top  Feed  Dog Bar  0 i l  Rece ive r  .
0 i  1  Rece iver  Rubber  (Large)

0 i  I  Rece ive r  Rubber  (Smal  l )
0 i l  Rece ive r  F ix ing  P la te  .

fi{Frz\- ' . 1
Aj?t, .  .

t;i(r - .
7,( fi"- i.^#E .
r+t- .
I f tu\ i rV yvr  ,
74r'- F^ .
-tbjitt - .
Vyvr .
i+wtfr*,- .

rt ji(, . .
& lWv- tv '
r+r. .
p : lv -  r f f i .
-ttjitt - -
AZF  -Gp  J< - ,
s€tfi (ffi) . .
sf,tfi (ffi) . .
Bfff i+iu\- 7 yf t \4 .  .
Ffrffi+.iz\-z v y' '

-tL;i<t .
Hfrff i+iu\- vvrvv .
-ttji(, . .

Bfrffi+.i u \- '
Hfiffi+iu\-- u y)u\;B .
Bf f f i+. iu\ -  Y>,  .  .
E)JBWV+E. .
f t i t .  .
ryfr+F(m) .
XTEYEX ' '

Bfr f f i+. iu\ -zyf  .  -
&;i,  .  .
;KtrvB (E) .
tkrt ̂ -wff fr .
-ttji(, . .

U  yv t  .
SettiE, Affi*., ffiE) -

rE, affiF.., . -
ffi*., ra (t) . .

lfr9-f ="4 (4') . I
I
1

' ff i*.rfr-ffi.

b

7
8

000010
2150125
11 0076
00 0444

2150023

110012
2r50024
1900i5

2150025
110106
390170
39 01 65
39 016 6

2 10 0538
4024446

00 1203
0020016
003637

2r04024
00240 I  5
2100855
2100703
1 1  0003

2129420
3906i0

2 1008 56
I  I  0054
390513

,2120062
1 1 0045

2120055
001123

2r20r4l
2120053
2120138

2r20t39
2120098
2150265

'*
:

q

10

1i
I2
13
14
l5
I O

I7
18
19
2A

2I
22
, 2

24
g q

26
o 1
L t

28
29
30

? 1
J I

4 0
\ J L

4 0

2 A
J A

36
37
38
? 0

40

t 1
A I

42
43

(E)
Not  e  :

Spacer  .  .2 , . . -+ i

ry*tn yffiExoHt*wffiho*rae+, {+ffi*€etu) a*d*r brT 3 vr.
0rder  fo r  Mode l  P la te  nus t  be  accornpan ied  by  mode l  des igna t ion ( inc lud ing
symbo ls  o f  gauge  and  dev ices ) .



7
3

AZF8600C



[|ISCELLAI'IE0US C0VERS (3)
Ref .  Par ts
No IIo

2r20063
2 120588

Descr ip t ion
Feed Mechan isn  Cover
Feed Mechan ism Cover  Gasket
Screw( l r , |4 -0 .Zx tO) .
Rubber  Cush ion
0- r ins (P52) .
Bal  I  Bear ing Ho lder
Screw(M4-0 .7  x  8 )
Fan Cover .  .
Sc rew(L |4 -0 .7x5)
Screw( } |4 -0 .7x6)

zSrr-EEffi (t)
Amt.

_ , ._F|_  & Req.
E9-E ' ius- .  . l
# )L f i , , \ -u {y*y .  . .  . l
I r+t.-  .5
E)IE(F)  .  . l
ot>tr.  .1
^{7rYlwr..  . l
Itj irt . - t0
7rYf i^ - .  .1
&+r.. .2
rir. . . i

3

'I
I

,

6
I

8

3 110048
4 2100047
5 2n0027

2r10026
11 0013

2i00318
110012
i50004

t
f

9
10

1i
12
13
14
i5
16
1 d
T I

18
19
20

21
22
9',1,

24
25
26
27
28
29

2150022
2i00861
0033024
0068517
33 0008
330000

2150017
r  1  0064

2 10 0918

2100037
0036518
2100960
2lgi87 4
13 0003

0093528
0021735
0020218
0020051

Pushbut ton .
0 i l  Sea l
Re ta in ing  R ing
Pushbu t ton  Spr ing .
Sea l  P lug  .
Sea l  P iug  .
Fabr i c  Gu ide  P la te
Screw(M4-0 .7x8)
Tai  I  Cover Gasket .  .

Ta i  I  Cover
Sea l  P lug  .
Bal  I  Bear ing Hous ing
Bal I  Bear ing Hous ing
Screw( } |4 -0  .7  xT  .3 )
Looper  Thread P ipe  Stay
Looper  Thread P ipe
Top Feed Shaft  End Cap
Sea l  P lug  .

/yV=f iFy
t -( tv/-tv .
xhyTrvr-
/yv=f iy '7 , , \ j r .
;FfA .
F#&.
frxfr&.. .
ll;it . .
' 1 f t f iA - t {y *y .

'Lh.fi A- . -
E"f+'
)rr rv, .
, \ r ry l ' tsy*y.  ,
&+r. .
frEzs4 /F.x . .
*<Ets4 7 -
r.x r $H# .
Ff;fA . .

1
,t

I
2
t

a,
tJ

1

Gaske t

f
I



4

51

%
@

ry
18

\Arirr Loop .1 
\Cn.^:og. .

42p86000



MISCELLANEOUS THREAD EYELETS
Ref .  Par ts

16€EEf{ 4
Amt .

Descr  ip t  i  on  F"  h  &q  .
Thread  Gu ide  P la te  .X+h fF .  .
Sc rew(M4-0 .7x8)  . t ; i ( r .  .3
Thread Tens ion  Spr ing  Cap .  .  .  i ( f f i+ / \ ; i+  I  y l  (1 . )  .  .  4
Tens ion  Spr ing  Bush ing  .  .  . i 6AE+J-y l . .E I r lh l  .  .4
Tens ion  Spr ing(Lower  Looper  Thread)Tzu-zs4# i l *z r *  .  .  I
Thread Tens ion  Spr inS Re ia iner  .  X f f i }us ; i<* t  y7(T)  .  .  .  4
Fe l t  .7 - l1 ,  1 .  .4
Tens ionDisc  . . * f f i+m.  .8
Fe l t  .7 - l t ,  I . ,  .4
Tens ion  Pos t  (Shor t )  .

Tens ionDiscEye ie t .  . tA ;E+ f i iAE.  .g
Tension Spr ing (Upper Looper Thread) Ltv- , fX. f f i *zs; i< .  .  i
Tens ion  Spr ing(Doub le  Cha in  Thread)  C{ -# iE*u \ j< (2€ f f i )  .  .1
Tens ion  Spr ing (Need le  Thread) .  .S+Xf f i *z \ . i< .  . l
Tens ion  D isc  Eye le t  f  o r  Need le  Thread &- l - ;A ;E+f iXE .  .  1
Looper  Thread P ipe  .  iq ] f r t :4 / .  .  z
Double Chaining Looper Thread Eyelet  (Rear)  zf ihtv- ' ;hf i . ( f f i  .  i
Sc rew(h l4 -0 .7x8)  . l L j t r r .  . z
O i iCon ta iner .  .SPrVr . .  . i
O i lCon ta inerP lug  . i$ f+ . .  .1

Fe l t  .  Sp7- tv \ .
Fe l t  Ho lder  .  .  S  P7 - tV  l . ,#F : r  .
Sc rew(M4-0 .7x8)  . . l | ' + t .
Need le  Thread Eye le t  Ho lder  .  .  .S l ;AE&. f * t f i  .
Screw (M4-0  .7  x5 .4)  .  f t  j i ,  .
Need le  Thread  Eye te t (R igh t )  .  .  .$+XE( f i )  .
Screw (9164-40 x  7 )  .  .  lL+ t  .
Spr ingWasher . .  - z f r> fVyr r .
Nu t .  . . t y l . .
Need ie  Thread Eye le t  Ho ider (Doub ie  Cha in)  2EHSt ;AHWn^f i .

Needle Thread Eve let  (Risht)  (Double chai  n)  2EHit*E(f i )  .  .  1
Screw(M3-0.5x5)  . . - rb+r .  . i
Need le  Thread  Eye le t (Le f  t )  "  . f+ i6E  (E)  .  .  1
Need ie  Thread  Eye le t (Le f t ) (Doub le  Cha in )  2Af r f i+ *E( f r ) .  .1
Screw(M4-0 .7x6)  . . t+ r .  . l
Need le  Thread Pu l  l -o f  f  .  f r+*<#,  .  1
Screw(M4*0 .7x8)  . . l t j i t .  . 1
KnockP in .  / y rY> . .  .1
Doub le  Cha in ing  Looper  Thread Eye le t (Le f t )  z f iFp- l#H( f i )  .  1
Screw(M4-0 .?x5)  . l t ; i r t .  . z

to  7  1  See  the  fo  I  I  ow ing  page  .

NoNo
1
L

I

8
I

2100063
1100 r  3

3 0024084
4 0024083
5 0024157
6 0020118

10

l1
T2
13
I 4

I J

16
t7
18
19
o n
/ , v

00 01 78
0031111
0001 7 i
19 0  016

0032962
0032952
003 5226
0024156
2150116
0022215
2I0A4A4
1 1  0009

2150030
2150031

2t  310105
22 2150032
23 110012
24 2t50r24
25 110001
26 2150115
27 006035
28 000644
29 000322
30 2r50167

31 2150162
32 110002
33 2150131
34 2150173
35 130021
36 2150270
37 110041
38 000653
39 2150165
40 110008

*  Ref .  No.  41

AZF 86 OOG



4

7o
l lp@6dG

q\$$I -;kq*
s4 fu.J s1'bq 

^ tuTs,qswecAA"
AZ F8 600c



I{ISCELLAI{E(IUS THREAD EYELETS
Ref.  Par ts

fR€EEffi 4
ILt.

ft=. fr &s--n.Xtrx l .yr t .  . .1
r t+t . -  .  . l
2a#-^ffi+€friE.
*aB+F .
2E#*f f i+ f i r .  . .2
z6H#f f i?u\*  .  .1

f f i f f fy} . .  . l

ltu I\h
41 2150151
42 l l 009 l
43 A02An3
44 190002
45 0020124
46 0020125
47 0020126
48 000182
49 0020167
50 009853

Descr ip t ion
Thread  Eye le t  S topper .  .  .  .
Sc rew(h{3 -0 .5x3)
Tens ion  D isc  Eye le t .
Tens ion  Pos t
Tens ion  D isc
Doub le  Cha in ing  Looper  Tens ion
Tens ion  Spr ing  Bush ing
Ad jus t ingNut . . . .

Loope r IIo lder' Cover- .
Looper Dr ' iv{gg, Shaf t

Double Chaining Looper Thread Eyelet  -Xt6E .  .  .  1
Screw( l t /64 -4 }x6 .5 )  . . l L i t . .  . l

51
52
53
54
55
56
c /
58
59
60

6l
62
63
64
65
66
67
68
69
70

7t

*

0020165
000010
190000

0020166
215 01 1r
2t5|1r2
215 013 2
.170049
2150240
0093303

2t00229
215 0119
1t  0035

21,50123
215 01 20
2t50121
000014
110026

. 000{9{
r10018

Thread Eyelet Bracket .  .  .  .  -X#Ef, .
Conical Spring f ,asher - .  .  t i l .z\ i  V yVer .
Screw(M4-0. ix7)  . . l t * ' t . . .  i . .
Thread Reta in ing F inger  .  .  .  i6#h .  .  . t ' , ' .
Thread Retainer Plate Support .  .  d.f f i+i l f t  .
Threatl Retainer Plate . . zj.ffi lTfiL .
Thread Retainer Spring . zj'#il*fi[/\* .
Screw(M2-0 .4x4)

I
I
I
1
I
1
1
1
1
I

1
1
3
1
I
1
2
o
lJ

I
1

I2lzofim

Ref  .  V .  I  to  40  .  . . . .  See  the  p reced ing  page .
a

r - , i

rh+t.  .  ;
)v-dftA2\- -

' .; ,

i

Oil Seal .  .  )v-, t \ f f i*4tvV-tv. .

Looper Ho lder Cover Sp'acer(Rubber) tv-.Nffpz{-x{-Jl
Looper Thread Eyelet(Left)  .  tV*t \#.E(E) .  .
Screw(M4-0.7x10)-  A+t . .
Thread Eyelet Support . .  o . .  .  XEm{ffE. . .
Lower Looper Thread Eyelet . Trt,-zstAtr .
Upper Looper Thread Eyelet . Ltv-ssXE .
i lasher  .VyVl . . .
Smeu(M3-0.5x6)  . ._ rLr i r t .  .  o . .
Spacer .  Z^.-t  .
Screw(M4-0.7x10) .  . lh+t . .

Supplenentary Thread Eyelet . . 2&Htv-ltffigl/6tr.

AZEE600C
. i t i , i i ;n ' t :1 j l



5

@

d--El 
----

- Y
r ' )'k@

\  n\ \  b
-Y\.' itr /, . \  y

9-a

q
,u€

AZF8600G



TISCELLANEI)US CRAI{KSHAFT & BUSHIHGS
Ref .  Par ts
I{o No

iS&L[7v ]rE6{R 5
Ant .

F,  4  Req.
i yyT* ,  . . t
rh; i<r- .  .5

WVqyvt .  .1
lfrr.tJt . . . 1

Descr ip t ion
Mach i  ne  Pu l  ley
Screw (tr,|6-1 x 6)
0 i l  Coo l ing  Fan
Screw(M4-0  .7  x4)
Cor ruge ted  lTasher .
Mechan ica l  0 i1  Sh ie ld  .
Crankshaf t  Ba l  I  Bear ing  (R iSht )
Bear ing  Adapter  .

21502t4
160007

21i0181
16 00 01

2110184
2110183
0093090
2t20026

' : : : : : : : :fT3'.:'.: : : : : : : :;

I  2150096
10 2150038

0i  I  Purnp Dr  iv ing l {orn
Cranksha f t  Bush ing

Crankshaf t  .  r r>rV77l .
Crankshaf  t  Counterweight  .  .  z \  )>  zg -4  |
Screw(M3-0 .5x6 .5 )  .$ j i i ,  .
Screw(M3-0.5x3)  . .# ; i ( r .
Cranksha f t  Ba l l  Bear ing (Le f t )  .  . , t i - , , t , ^ l ; - ] ' > / (E) ,  .
Double Chaining Looper Thread Take-upXff i+f i  A .
Thread Take-up P in  .  * f f i+ r tACy .
Cranksha f t  Bush ing  . | , ) y /z - .  .
upper  Kn i fe  Dr i v inS  sha f t  Bush ing(R igh t ) I l  l f f i ) yy r - (E)
UpperKn i fe .FeedBarDr iv ingShaf tBush ing t l l * . i l | | 1y ' / "

t l
I I

1 0
I I J

13
14
15
1 A

T7
18
19
20

o t
L I
() ,

23
24
, q

26
27
28
29
30

31
2 q
J L

34
35
J b
q o
U I

38
39
40

T 1
4 I

42
: U

44
45
46
47
48
49
50

2160100
2100111
1 1  0036
160027

2100872
2120537
210 0410
2150039
2100105
2150043

210011i
2150049
2 15 0048
003636
000526

2150040
31 0109

2150041
2150046
2t50a47

2r0027 2
2150044
2150045

-  0077301
2r00412
2 10 0113
2r50042
2150069
2r00414
2100417

2100098
2150050
2r00642
2 12 0030
212007 4
212007 5
2r20a7l
2r20073
0093303
2t2A07 2

Upper  Kn i fe  Dr i v ing  Sha f t  0 i l  Sea l  -b ' l
Need le  Bar  Dr i v ing  Sha f t  Bush ing(R iSh t )
Need le  Bar  Dr  i v ing  Sha f t  Bush inS (Le f t )
Cap  Screw(5 / t6 -32x3 .5 )  .  .  .#+ t

^{h;t 4 tv!- tv
llWtivlfrJvY' (fi)
hl#llvlHJyY' (fi)

Bush ing (Front) lrt-&/yy.. (if)
Bush ing (Rear) Ltv-tiff|ryr1*r,

Gaske t  .  z {y  *V  .
Need le  Bar  Bush ing(Upper )  .  .  #+W) y /  a -  ( - t )  .
O i lWick  . .e f i . .  . . .
Need ie  Bar  Bush ing  (Lower )
Upper  Looper  Dr i v ing  Sha f t
Upper  Looper  Dr i v ing  Sha f t

' ' fr+ffijY v z- (T) '

1
'|

o
L

I
I
1
I

1
I

1
2

I
I
I
1

1
1
I

I
1

Looper  Dr iv ing  Shaf  t  0 i l  Sea l  .  .  t v * t \ * f i t4  tv ! - tv
Lower Looper Dr iv ing Shaf t  Bushing(Front)  I t -&7yy,( i f i )
Lower  Looper  Dr iv ing  Shaf t  Bush ing(Rear )  T t - ty l r r r rUr  .
Looper  Shaf t  O i l  Sea l  .  .  .  )V- t \W*4 )vV- tv  .  .
Double Chaining Looper Shaft  Bushing(Front)Z6fr tv- i*-hV:( f f i )  .
Double Chaining Looper Shaft  Bushing(Rear) l f r f r*- ;* jyyr(&) .
Feed  Bar  Dr i v ing  Sha f  t  Bush ing(Le f  t )  E ,  f f i )  v  y  = (E)  .  .
Sea l  P lug .  .  .5S t+ .  .

I
'|
l-

I

Looper  Rocker  Shaf t  Bush ing .  .  .  / I , -z { f f i ' th#) ) /a - .  .
Seal  P lug.  . . ;# t+ .  .

Cont ro l  Lever  Shaf t  Bush ing  . t r rAE€FLzz\ -47y/z- .  . l
Need le  Bar  &  Need le  Bar  Bush ing ,  C.  Set  g t# .9+W) ) !  z_(#E)1
Need le  Bar  . f+F .  .  .  1
Top  Feed  Dr iv ing  Connec t ing  Rod Spacer  - t ' iX ] )  r :  y  l . ' x^ . -+ .1
Top  Feed  Sha f t  Bush ins (R igh t )  .  . l .Xy f f i / ) l z - (H .  . l
Top  Feed  Sha f t  Bush ing(Le f t )  .  _ tXrW)) ! t - (E )  .  .  1
Ver t i ca l  Mot ion  &  Rocker  Sha f t  Bush ing(R igh t )  tT . f f i&* j yy rh )  .  Z
Vert ica l  Mot ion Shaf t  Bushing (Lef t ) tX,  _ t .Tf i f i7 '  )  /  a-  (E)  .
O i l  Sea l  .  t4  /vv- )v  .
Top Feed Rocker  Shaf t  BushinB(Lef  t ) , f l$  y f f i l&# i l ) )Vz-(E)  .



6

"3 fl

w
P

48

ffit47

AZF8600G



}IEEDLE BAR DR IV II{G MECHAI{ ISll|
Ref .  Par ts
No No
| 2n0252
2 120049
3 2100144
4 160002
5 2101405
6 120006
7 210 013 7
8 160003
9 2150242

1 0  2150053

l  1  210 1406
12 300008
13 140003
14 2100138
r  5  2100620
1 6  31 0089
17 2150059
18 11 0006
19 160016
2A 21A0642

2l
, ,

23
24
25
26
o 1
t r t

28
29
30- l
30-2

2169112
Need le  (Sys tem:D0x  5 )
Screw (1 /8 -44x  2 .5 )
St  i  t ch  P l  a t  e  Suppor t  S t  ay ,
S t i t ch  P la te  Suppor t  S tay  .

..st..

.. l t+r..
Setfl'fF&fffr{- (#E) .
. .S+fFefffiI- . .

rL j i i r . .  .z
s+tF&{+fr(Bfr) . . 1

418. .  .1
St i tch) ' (> r&+*. f ( f f i )  .  .  t
r+t. - .1
HR#E(ff i )  .  .  I
ts4 /#* .  -  -  I
f f i lHzs47(70nn)  .  .1
f f i t r .  .1

frfF#ffi 6
Ant .

Descr ip t ion  f f i  &  Req .
Need le  Bar  Dr iv ing  Connect ing  Rodf l# r t  y  

"^  
.1 .  .  .  .  t

Sc rew(M4-0 .7x16) -  . f t+ t .  . z
Need le  Bar  Dr i v ing  Connec t  ing  Rod  P in  g f#  ,  r y  2  yV  .  I
Sc rew(M4-0 .7x5)  . . . tL ' j i t r . .  . l
Need le  Bar  Dr iv ing  Lever  .  .  e+W/  7y  r f f i f f i .  .  .  I
Sc rew(M6-1x12) -  . . * i i i r . .  .1
Co l la r ( l zxz }x10nn)  . . ) r7 * .  .1
Screw(M5-0.8x5)  . . tL+t . .  .z
Needle  Bar  Crank Arn,  C.  Set  .  .  f i+Wr7v,  (# i l  .  .  .1
Needle  Bar  Dr iv ing Shaf  t  .  .  i+8 ,  t : /  r f f i .  .  I

Needle Bar  Crank Arm .  .  #+Br  7y,  .  .  1
I fasher  . ry>yt .  . l
Screw(M6-1x18) .  . . l k j i r r . .  . l
Needle  Bar  Connect ing L ink  .  S tBy>,  .  .  .  I
Needle  Bar  Connect ing L ink  P in  .  $ t+#,  > ,  v> .  .  z
Oi l  lT ick  .  . iH f i i .  .  .z
Needle Bar  Connect ing Bracket  .  .##ru+ .  .  .  1
Screw(M3.5-0 .6x10) .  . . t+y . .  . l
Screw(M4-0.7x4.5)  .&+t . .  .z
NeedleBar  .SfH. .  . l

NeedleClarnp(C) .  . .S+ l t l  . .

003637
2150057
2150058
000035
1 l  0009

2100502
11 00 01

2t28604
2128605

I
2
2
I
I

1
I

1
b

31 005345
32 2100145
33 110011
34 0032604
35 2109211
36 11 0002
37 2150035
38 3100370
39 2100152
40 310005

*  Ref .  No.  41

Ro l l  P in  .  .  r r  - tVYy  .
Screw(M4-0.7x8)  .  . l t+ t .
Stitch Plate Support (Rear) . S+fER{+frGg . .
sc rew(M4-0 . i x5 .4 )  .& j i t t  .
S t i t ch  P la te (C5)  .  . f i++F. .  .

i l  (c7) .

Screw( l I /64-40x8.3)
S t i t ch  P la te  Suppor t  (F ron t )  .
Sc rew(M5*0 .8  x  10)  .
Rubber  Cush ion
Need le  Guard(Front )  (Doub le  Cha in
Screw(M3-0 .5  x  5 )
HR Un i t ,  Conp le te  Se t  .
Tube Jo int
0 i l  Tube(70mm)
0 i  I  l { i ck

See the  fo i low ing  page .to  53

AZF8600G



6

w
47

"'-B

'W''27

AZF8600G



IEEDLE BAR DRIVING i'ECHANISM et##H 6
Ant .

Descr ip t  ion  Fn A Req.
HR Fe l t  Ho lder  .  HR7 - tVt '9 . ,  .  .  .  I
HR Fe l t '  .  HR7 - tV l -  .  .  1
HR Fel t  Holder  Bracket ,  C.  Set  .  HRAf , t f f (#E)  .  .  .  I
HR Fel t  Holder  Bracket  .  HRAf . f€  .  .  1
Rol lP in  . . r r - )veV.  .1
Screw(M4-0.7x8)  . .$ ; i t . .  . l
Fi t t ins Stud(Short) .  .  H#+fi2r,  I .  ( f i )  .  .  i
Sea l  . .2 {y+>. .  .1
HRUni tBracket .  .HR*E€.  .1
Needle Guard(Rear) (Doubie Chain St i tch)  4yrg+*. r ( : .&)  .  .  .  1

Screw(M4-0.7x6)  . . l t j i ( t . .  .z
Needle  Guard(Front ) (Over lock  St i tch)  f , -zsSf*h( i " l0 .  .  .  .1
Screw(M2.5-0 .45x3.5) .  . f t t r . .  .z

'  .  .  See the preced ing page .

Ref .  Par ts
lllo No

41 2100533
42 310001
43 2100535
44 2100536
45 000393
46 i l0013
47 320008
48 000567
49 2150i50
50 2109212

51 001627
52 2 t292AA
53 11 0027

{< Ref  .  No.  1  to  40 . .

AZF8600G



-7



XTIFE DRI YIIIG TECHAIII SM
Ref .
Ih
t
2
3
4
5
6
n
I

8
I

10

Parts
l,lo

21001 60
naa49

21001 73
160002

21A1423
12 0006

2100161
16 0003

2t5025A
2100165

fflUpper  Kn i f e  D r i v i ng  Connec t i ng  Rod  F lZn  y  i +  .  lScrew(M4-0.Zxt6) .  . " . : ' lL+,  .zDriving Lever pin . .  t , /  xff i f f i  yv . .  IScrew(M4-0 . i x5 )  . . rh j i t t ' . - . - : - . .  . lUpper  Kn i fe  Dr iv ing  Lever .  .  .  L l ;a f f i f f i .  .  .  tSc rew(M6-1  x t } ) .  . . l L j i r y . " . - . .  . lCo l l .a r (10x19xgnn) .  . f i j * .  . IScrt iw( !15-0.8x5)  . . l t+ t .  .zUpper  Kn i  fe  Dr iv ing  Shaf  t  .  .  b l  x * f i  .  .  IUpper  Kn i fe  Ho lder  Pos i t i oner .  . . f  j z { ,p f1*>  .  .  I

)t ̂ wffi 7

lfas he r

Ll zfr*l  (fr) .
L l  z( f t )  .
. t /2f i f l - .
Wtrff iv. .

Screw(M4-0 .7  x24) &jiit . .
L) zffi+ .Screw(M2.5; .9,4bx4.5) .  . r t i r ' :  l

Upper Kni  fe Ho I  der (AnS I  ed Type) .
Upper  Kn i fe (Ang led  Type)  .  

- .  
.  .

Upper  Kn i fe  C lanp .
Upper  Kn i fe  Ch ip  Guard

l1 2r2fi|8
t2 2121107
13 2121n4
14 212tna
I  5  000665
16 140013
t7 2121109
18 110038
l9  110063
20 000488

2t  0093864
22 2150020
23 110012
24 2100174
25 2150019
26 110001
27 2100009
28 2150021
2g 0032919
30 2121112

31 110046
32 2121111
33 2121113
34 140010

I
I

I

I
I
i
1
I

I
I
I
1

S top  Screw(M3-0 .5x lg )
Nut .

Sea l  P lug  .
Lower  Kn i fe  Ho lder  Spr ing  S top
Screw(M4-0 .7x5)
C lo th  P la te  Rubber  Cush ion
Front  Cover  .  .

;5+4. .1
Tlx. ,s; ; lg,  .  .  . i
&+t.  .  .3
#ff i : 'a .  . l
. . u i

Hln / \ - .  . 1
rL+' .  .  . ;
2\+EtYv. . i
Tlxf ,El t f t l  .  . l
T,l x',s3 .
T lx6.  . l

Screw (M4-0  .7  xS  .4 )
C lo th  P la te  Spr ing
Lower  Kn i fe  Ho lder
Lower  Kn i  fe  Ho lder
Lower  Kn i fe  Ho lder

P ; ; : : : : :
Lock ing  P la te
t:".ti*: 

: : :

Screw(M4-0 .7x6)  .  . - tL j? t r - . .1

AZF86 00c



B

/ 5 /
/ n4

.^1 L(!h
l//). 

-.:

P
14

13

,fu
29

11

b

AZFS 600C



#-#H B
Ant .

Descr ip t  i on  Fn  &  Req.
Ad jus t inssc rew(M10-0 .75x30) .  - f ,E€F+t .  . l
LockNut  . . I r y r ' - f yF .  . l
P resser  Spr ing  .  f f l - . , \ j l  .  .1
PresserBar .  . fF -F .  .1
Presser  Arn  Pos i t ion ing  Gu ide  P in f f l - f f i+hYV .  .  .  1
P in .  .CY.  -  .1
Presser Arn Stop .  f iF- f f ix  F.yz{ .  .  I
Screw(M4-0.7x4.8)  .  f t i i ( r .  . l
Presser  Foot  Release Lever  .  +Ef  .  -  .  1
Presser Foot Re lease Lever Spr ingt#l2'z\* .  .  1

tt
t3
2r
t5
26
21
28
29
30

3l
32
33
34
3 5-l
35-2
36
37
38
39
40

46
0060

23
150148

17 0045
180005

210 019 3
00 048 7
l?0047

21501 38
12 0010

21001 97
2r0051 8
l2  0017

2 160033
110065
10 00 01

215 013 9
2160032
160007

3 1001 04
2120045
12 0017

2160029

216 00 31
2 l6  0030
210 019I

.160001
2127550
2121551
2t27580
1 I 0004

2127575
006094

2t27570

Screw(M4-0 .7xb)
Screw(M4-0 .7x6)
Presser  Foo t  L i f te r  Lever  .
lfave Washer .
Screw (M8-1  .  25  x  10)
Presser  Foo t  L i f te r  Lever  S top
Screw(l t |6-1 x 10) .
P resser  Foo t  L i f te r  Lever  L ink
Presser  Foo t  Sha f t  Co l la r  .
Sc rew(M5-0 .8  x  15)  .

In te rured ia te  Lever
Stop  Screw(M4-0  .7  x12)  .  .
Lock Nut
Presser  Foo t  L i f te r  Lever  Spr ing
Presser  Foot  Shaf t  Bush ing
Screw (M6-1  x  6 )
0 - r ins (P l6 ) .
Top Feer l  Dog L i  f  t  ing  Lever
Screw(M5-0 .8  x  15)  .
P resser  Arn ,  Conp le te  Se t  .

Presser  Foot  Shaf t
Presser  Arm .  .
P resser  Arm H inge  P in  .
Screw (M4-0  .7  x4)
Presser  Foo t ,  C .  Se t (C5)

il ,, (C7)

Presser  Foo t (Upper )  .
Sc rew(M3.5 -0 .6  x  8 )
Presser  Foo t  Connec to r
Screw ( l /8-44x3)
Presser  Foot  (Rear )

Presser  Foo t  (F ron t )  (C5)  .  .
,, n (C7) .

P resser  Foo t  Connec to r (R iSh t )  .
Screw (3 /32-56x  5 .1 )  .
P resser  Foo t  Spr ing .

ftji(t . .
/\i$t;i(, . . 1
f r t$ lvz\ - - .  . i
Wf ' ,v  v/ r  .  .  I
l t j ? t ,  -  .  . i

Wrffits Lz.r\-;4 l..yzi . . 1
f t j i t - .  .1
Wzf f i fLz\ - ry ,  .  .  .  .1
lF-$f i i7- -  .1
f t+r.  .  .1

f f i :=ff iyz\- . .1
x l - .y /4. r - .  . l
vy,  J -y  I .  .  .1
f f i t@trL,z \ -z \ j< .  .1
}F-SH7Y/= "  '1
-thj i ( t  .  .  .1
orvl.  .1
\ 71 - l z z \ - '  ' l

I r+t. .  .1
ffi:rffi(#s) . . 1

lF-*fi . . 1
fF- f f i .  .1
f f i - f f iyyrV>.  .1
l t+y.  .  .1
f f i - ( f i r ) . .  . .  .1

n  r  . l

fF-( - t )  .  .1
f t ; i t - .  .1
ffi:=iEffiF. ' . 1
r+t. .
f f i z ( l th ) - .  . l

ff-(Bfr) . .
,t ,,

ffi-iEHF (h) .
ft*t
ffiru\
V v !

41-1 2t27560
4t-2 2127561
42 2127578
43 004404
44 2127507
45 00053r

a
t

I
3
1
Il{as he r

AZF8600C



g

: i l i i ; . '

AZF8600G



rE u #H (1)

iF;S

I
Ant .

:160007
tt20029
120006

0032646
009604

2120031

000750
330008

2t20002
2120003
i20013

2t20004
2 120005
2120082
160001

2120007

0026081
0026413
0026099
2 120083
0033024
2120006
12 001 1

2120008
0033104
00 55 50

Descr ip t ion
Top  Feed  Dr iv ing  Connec t ing  Rod.
Screw(M4-0 .7x14) .  .  ,
Connect ing  Rod P in
Sea l  P lug  .
Screw (M6-1  x  6 )
Top Feed Shaf t  Lever
Screw(M6-1  x  12)  .
Co I  la r
Screw ( l I /64-40  x  5 .5 )
Top Feed Shaf t

Sea l  P lug  .
Sea l  P lug  .
Top Feed Rocker ,  Comple te  Set  .
Top Feed Rocker  .  .
Screw(M6- i  x  15)  .
TopFeedRegula t ingSl ider  .774/ .  .1
Sl ider Pin Adjust ing Lever, C. Set x 7 4 r ' f ,Bf lnlzz\-(#E) .  .  I
Top Feed Regula t ing S l ider  P in  .  z ,  - f  yV> .  .  .  I
Screw(M4-0  .7  x4)
Top Feed Shaf t  Lever  L ink.  .  - -b ' iEr f f i f f iy lz ,  .  .  .1

L ink  P in  .  t )  V ,  YV .  .
Spacer . ;<^i--t i .
Top Feed Guide Block -  . l 'Xrf f i ' tk f f iJ .  .

Fn h Req.
t$r l ry r .^ .  . .1
r+t..  .2
I iE ,  E y  F^vv -  .  I
FF&. .z
[ ; i (r .  .  .  I
r ixr#ff i -  .1
rh j i ( t .  .  .  1
f i7 - . -  .2
A j i t . .  .4
-r.xr#. . 1
#&. . l
i=F&.  . l
-r ,xrf f i f f i ) . .  .1
rErff i .  .  1
f t j i t , . .  .z

l l
t2
l3
ll
l5
l6
l?
l8
l9
20

2 l
22
23
24
25
26
27
28
29
30

Space r
Re ta in ing  R ing
S l  ide r  P in  Ad jus t  i ng  Lever
Screw(M6-1  x  18)  .
Top Feed Rocker  Shaf t  Lever  .  .
Co l  l a r
Screw ( I l /64-40  x  13 .5)  .

S l ide r  P in  Ad jus t ing  Lever  Sha f t
Top Feed Rocker  Shaf t  .
0 i  I  I { i ck (2 .  g  x  2 .3x14mm)

X^{-+} . . 1
xl- ,v/rvV' .  .1
7r4f f , f r f f i tz . t \*- .  .1
I t+t . -  .1
-t*rBf{4ffiffi. . . 1
)r7-- .  .1
I t+t . .  .1

77 4 F'7frffir.2,,\-fitr . 1
I

I
I

tits, ffi'rhffi - .
31 2120032
32 2120009
33 310046

A ZF8600C



6:

%

:s
ril
\l i
! l B

10

56

% ^rt' s4Ke'd
ulP",,



2120095
2120rt2

31 0054
2t20017
2r20t32

'110050

2t200r4
2t20572
31 0046

0026418
212 0015
2t20570

*  Re f .  No .  4 I  to  62

Descr ip t  i on
Co l  la r (R iSh t )  .
Co l  l a r (Le f t )
Sc rew (lt/ 64-40 x 1 3 . 5) .
Ver t i ca l  Mot ion  Ad jus t ing  Lever ,
Ver t i ca l  Mot ion  Ad jus t ing  Lever .
Screw(M6-1  x  15)  .
Screw (9 /64-40 x  6 .5 )  .
ilashe r
Ad jus t ing  Lever  P in .
Ver t i ca l  Mot ion  Lever  L ink

Ver t i ca l  Mot ion  Lever  P in .
Screw (1 /8 -44x  2 .5 )
Ver t i ca l  Mot ion  Lever  .  .
Top Feed Ver t  i ca l  Mot  ion  Shaf t
0 i  i  W ick (2 .3x2 .3  x  11 .5mn)
Pos  i !  i on ing  P in  .
Top Fee i l  Dog Bar ,  C .  Set (2 )  .
Ver t i ca l  Mot ion  L ink
0 i l  Wick (N0.2 -210nn)
P in  .

0 i l  l { i ck (N0.2-120nn)  .  :
0 i l  l { i ck  S tay  .
0 i l  I { i ck  Ho lder  '
Sc rew(M3-0 .5X5)  .  .
Top  Feed  Dog Bar ,  C .  Se t (1 )  .
Top Feed Dog Bar Guide Lever

Top Feed Dog
Top Feed Dog Guide

0 i l  lY ick (2 .gx2 .3x6nn) '  .  .
Press  Bar  Rece iver
Sh ie ld  Suppor t
Screw( [ {3 .5 -0 .6x4 .5 )  .  .

0 i  I  lT i ck (2 .  3  x  2 .3x14nn)
Top Feei l  Dog Bar Connect ing Pin .
Top Feei l  Rocker Link
Top Feed Dog Bar  Cover (Fron t ) ,  C .

.  '  '  '  '  See the  fo  I  low ing  page .

r.xutrfr(2) 10
Art.

fs & Req.
f i7 - (E)  .  . l
f i7 - (E)  -  . l
& j i r t - .  -2
C. Set $IfTilfitz*-(fr) . . 1
-t 'x'!Tffiff i?z\- " ' l
I t+t-  -  -2
f t+t-  -  .1
Vy/a r  -  .1

ITt , , ,s- rV,  '  .  .1

ITYzs-eY '  '  1
f t i t .  -  .5
I iEt t 'Tt , ,zs-  '  '1
r ixrrT#. . . 1
f f i f f i .  . .  .2
{uE*lvY. -1
I ixr f r ( f f i2) .  .1
r ixrtTrvr. .1
wtr. . l
&s.tt /c*v" .1

wfi .  .1
#f i i - '  .  .1
#f f f f i - .  .  .1
rt t .  .  .1
rEr€(#Hl). -1
rixt 4fi"4}."ff i. . 1

-t'E t fir",f p" ' 1

f f i r$.  .1
/\+qt . . I

f f i f i .

SetIiE I f,i;r- (Bfr) (#H) .

234
1201 3 I

Guide Pin .  I iX y hfr ' , (  F'e"y .  .  1

003637
20023
0019
0047

2120018
3l 0069
00 07 55

3r 0068
002$42
2na067
110002

21201 30
2 12 0093

B;;
Bar

t5
t6
27
28
29
30

3l
32
33
34
35
36
37
38
39
40

Top Feed Dog Bar . . -hX t ff .
Top Feet l  Dog Bar  Sh ie ld  .  . I iXD h l - tv .  .

AZF6600G



10

re\v
i 1g-.

56

6J' F4*ffi.,



2160027
0497 47

*  Re f .  No .  1  to  40  . .

Descr ip t ion
Top Feei l  Dog Bar Cover(Front)  .
Top Feed Dog Bar Cover Rubber .
Sc rew(M4*0 .7x5)
Top Feed Dog Bar Support(Right)  .
Sc rew(M4-0 .7  x  10)  .
Top Feed Dog Bar  Suppor t (Le f t )
Sc rew(M3.5 -0 .6x8)
Knock  P in  .
Top Feed Dog
Top Feed Dog Press  Bar

Top Feed Dog Press  Spr ing  .
Lock Nut
Ad jus t  ing  Screw( [ { l0 -0  .7  5x  44)  -
Top Feed Dog Bar  B lock
Nut '
Screw(M4-0 .7x22)  .  .
Top Feed Dog L i f t  L ink
Screw(M5-0 .8x3 .5 )
Screw(M5-0 .8  x  5 )
Top Feed Dog Li  f t  Lever .  .  .  .

Top Feed Dog L i f t  Shaf t  :
Screw( [ , |4 -0 .7  x  10)  .

.  . .  See  the  p reced ing  page .

f t+r- .
-tx t a*id- I. (fi) . .
r i t .  .
rE, f,*iff- l. (E) . .
r iv. -
) y2VV.
t ix, . .  .  .
IiXr 6ffi-F . .

I i tsr f f i - , , \J<. .1
vyr fy l . .  .1
f f i f f * t .  .1
t#r f r /vy2.  .1
lv  l . '  .1
&j i t t . .  .1
t#rwryv, - . l
Ir+r.. . l
f t* r .  .  . l
rErwrff i f f i . .  .1

rErwrw.. .1
lh*r . .  .1

-E'tr U #H (2)

&h
-tix y 6izs- (Bf)
- |E, f i !z\-cA

10
Art.
leq.
. l

7
0
73

100074
19008 l

2160028
100001
140032

?rcA024
l7  0041
I 7 0048

2160026

6t
52

azr8600c



11

T,,
le\ 27

H((ftil- dr"^ n26

W/ w G{\
zd -- '@ ,

AZF8600C

I

r j

I

%

. : ; - . q . 0 . \

ss: p-\r
iA i +'-:\'

"re



T(P FEED ECHAIIISM(3)
Ref .  Par ts
No Ih
I  2120035
2 000665
3 l  10013
4 2120036
5 2120033
6 110009
7 2t20034
I  000538
I  110035

l0  190039

Descr ip t  i on
Spr ing  Hanger .
lTas he r
Screw(M4-0 .7x8)
Top Feed Dog Lever  Spr ing  .
Top Feed Dog Lever
Screw(M4-0 .7x8)
Top  Feed  Dog Gradua t ion .  .
I{ashe r
Screw( l r , |4*0 .7  x  10)  .
Screw(M4-0 .  7 ,  M6-1  x  19)

Ad jus t ing  Nut  .
lTas he r .
Lock Nut
Screw(M5-0 .8x8)

l'E u #+t (3)
F l . O
trtr -E

rtjit, . .
l'iE, Lu z\-.r\J<, ' '
-hix, Lz\* '
rL . j i ( t . .  .3
r ixrHH+F.. . l
Vy l t .  .2
r*r.. .2
lL ; i t r . .  .1

ffi€FJ- v l. '
Vy ! I .
v v 2 J-y I., '
-tb;itt . .

7z \ -Z  h .Yz { '
lzz\-66684 (fiE) . .
l.z,t\-=J666-e' .

l,zzs-36669tr .
l,,z\-666ii, '

+; - .  .
ajit, . .
orvr.
ffigF+ )9.-tF' '

. t  . } '  . . )

l r4v  '  '

7u\ -  y '  v !  aY  '

ffi€frY-z l,'\j< '
Ffiil€FY'z i .
-IL-fV '  '

11
Art .
Req.

2
I
I

1 l
t2
l3
l4
15
l6
l7
18
l9
20

2 l
22
23
24
25
26
27
28
? q

100029
00 0663
10 00 01
00 5049
000554

0020350
0026434
0a26427
0026430
0026428

0 02,643 8
003637

0068206
0026429
0043 51
00 0280

2020048
0026431
I  1  0064

I fasher  .  VyVt
Top Feed Dog Lever  S topper
Lever  Ad jus t ing  Box ,  C.  Set  .
Lever  Ad jus t ing  Box .
Lever  Ad jus t ing  B lock .
Lever  Ad jus t ing  Screw .

Co l la r  .  :
Screw ( l /8 -44x  2 .5 )
0-r ing (P4)
Ad jus t ing  Screw Suppor t  ing  P la te
Screw (9/64-40 x 7) '
Rubber Cushion
Ad jus t ing  Knob Spr ing  .
Ad jus t ing  Knob
Screw(M4*0 .7x8)

_l

2
rJ

I
I
2
2
1
1
2



12

]^

I  t .a/ ,
\ l -  / \ -  a

A / - . G

n4-', ff i
1 I  I  - \

' t \

i 28
g--@.
\ t  \
l \  30

25-1 \
\ \
l \

%
i

^^-$

37

29

.-'@,,-3o

i

AZF8600C



UPPER L()(}PER DRIVINGlilECHAll ISM t,ru-r i#H 1 z

1r  2150130
L2 110009
13 2150087
14 2t0t4t2
15 2100227
16 13 00 01
17 110071
18 2150092
19 2t0t4t4
2A 300008

Ref  .
No
1
2
3
4
5
6
I

8
I

10

Par ts
I{o

210A215
r2 0049

2100088
2 l0 1416
I  2  0006

2150070
2101418
2150075
210 0161
16 00 01

r40004
2100903
160002
3l  0089

2150080
00 06 29

2100892
3 I  0065

2109343
21 0009

000779
1200i3

2100854
2150117
000014
I  I  0002

2150079

Descr ip t ion  #  a  
Amt '

Looper nriving Lever Connecting Rod,rl,ga" r# Yi
Screw(M4-0.7x16) .  . l t j? . t .  .4
Connect ingRodSwing-proof  .Wv: f t / . .  .z
Upper Looper Driving Lever .  LD-,,s$f i f f i  .  .  I
Screw(M6-1x12) .  . . - rL j i ( t . : .  . . i
LooperDr iv ingShaf t  . .  . . I tv* / { * | f  .  . l
Dr iv ing Shaf t  Thrust  R ing.  . \ rx  l .  g  >r ' .  . l
Dr iv ing Shaf t  Thrust  R ing.  .77x 1 . ,  V l .  . l
Co l la r (10x19xgmm).
Screw(M4-0.1x4)  . . l t+ t . .  .z

Upper  Looper  Thread Pu l l -o f f  .  kp- l {X f f i ,  .  .  t
Sc rew(M4-0 .7x8)  . . f t j i t r .
Upper  Looper  Bar  Crank  Ar rn ,  C.  Set t rL : f  y '7V,  ( f r i l  . l
Upper  Looper  Bar  Gu ide  Bush ing  .  )V* . { f i f r i  F* .  .  .  I
Upper  Looper  Bar  Gu ide  Cover  .  .  )V* t \#FJ#.  .  . I
Sc rew(M2.5 -0 .45x6) .  . . th ; i i t . .  . 1
Screw(M2.5 -0 .45x6) .  . . .L+ t . .  . l
Upper Looper Bar Guide, Cornplete Se t lv-)sr i lFJ(fH) .  1
Upper Looper Bar Crank Arm .  } .7, ' - , ,s,r  rV,  .  .  I
I fasher  .Vyy f  .  .1

Screw(M6-1x16) .  : . ' .  . . f t j i t t .  . l
Upper  Looper  Bar  Crank  Arm P in  .  L tu* f  /  TVre*V .  .  I
Sc rew(M4-0 .7x5)  . - r l * t .  .1
Oi l i l i ck  . .  . . . . f f i f i . .
Upper Looper Bart .  .  /L- l{+F .
Sea l  P lus  .  .  . ;F&.  .
Upper Looper Bar Guide . /L-I{3FFJ .
Oi l ing  Fe l t .  .Zr tV l  .
upper  Looper( for  Needle s ize #18 'zr )  Lp- l { (s+6+#18-z1H)
Screw(1/8-44x3.2)  . lL+r .

Standard Pin .  .  *HC> .
Screw(M6-1x15) .  ' rL j i t t .  . .
Upper Looper Supplementary Thread Eyelet Ltv*/sff i ry1*E .
Lower Looper Thread Pul l-of f  .  Tzr,- /{Sff iJ) .
I {asher  .  VyVt .
Screw(M3-0.5x5)  . .& i r .
Upper Looper Bar, C. Set .  .  )V-{&F(*E) .  .

2 l
22
23
24
q E
I J J

26
o 1
L I

28
2g
30

31
2 q

33
34.
35
36
2 1
J I

AZF 86 00c



r-
13-

I'i.

AZF8600G

L T:N?e !$rs=\->

"4 p5

ry
14

F Y_T
3's ig 3'6 12



CHAI t{l l{G LO()PER DR lVll{G l'lECHAtt tSM T/1,-rt&C[=8frlt -rttil

_ Descr jp t ion  Fp  &
looper Dr iv ing Lever Connect ing Rod zu-, , tn y.-5. .
Sc rew(M4-0 .7x16) .  . . rL t r . .

t3
ht .
rcq.15

120049
00088

150253
160024

i l00905
21001 61
160003

21501 70
2l0l4t7

Screw(M6-1x8)  .A+r . : - . - . .
Dr iv ing  Sha f  t  Thrus t  R ing  .  .  77  7 I - /P*  l .
Col lar (10x19xgnn)  .  .  f i t - .
Screw(M5-0.8x5)  . . f t+y . .

Connect ing  Rod Swing-proo f
Lower  Looper  Dr iv ing  Lever

Looper  Dr iv ing  Shaf t
Lower  Looper  Ho lder  Arm.

&vJL/ .  .
T,rtr-,rS4696.

I
I
I
2
I
I
3
I
I

I
o
lr

1
1
1
I

I
I
I
I

I
t,
L

1
I
I
I
1
,t
q
L

1

21
t5
26
27
28
29
30

300008
t40002

2 1501 18
110009

2 109334
2109214
11 0036
l8 00 14

2150169
2100249

3000 0  0
140001

215 0168
1 2 0006

2100433
160001

2100436
2 100438
12 0018

2100437

000740
2t0r434
2101420
2109335
00 003 5
300032
007610

Washer  .VyVI .
Screw(M6-1x14) .  . . f t i , y . .
Thread Pu l l -o f f
Sc rew(M4-0 .7x8)

Tzt,-,,S6 #*y

Lower Looper . T,rt,-zS .
Need le  Guard(Rear )
Screw(M3-0.5  x6.5)
Screwed P in  (M3-0.  5  x  4 .5)

f t i t .  .
.  cy i t .

Doub le  Cha in ing  Looper  Dr iv ing  Connect ion  2  EF )V- t f  ,  y  ,  .
Bush ing . ' .  . , ' , . ?y / . - .4 .

Washer  .  gyVt .
Screw(M5-0 .5x12) .  l t t y . .
Double Chaining Looper Driving Leve r 2frHttrz-z{fifp6 .
Screw( [ , |6 -1x10) .  . . f t j i ( t .
Looper  Dr iv ing  Connect ing  p in ( te f  t )  )V- t \y  V ,  V> (E)  .  .
Screw(lr{4-O .7 x4) .  .  f t i l2 .
Looper Slide Block Holder(Froqt) zr,-,,s6ii 'tkFlffi+(Bfr) .
Looper Sl ide Block Holder(Rear) . /L- l{Ef '&WJff i+@) .
Screw(M4-0.7x10) .  . l t+ t . . .4 . .

31
32
33
34
35
36
37

Looper Sl ide Block . /L-l{Bfr'tkffiJ .

Sea l  P lug.  .  .F#fA.  .
Double Chain ing Looper  Dr iv ing Shaf t  2EHtv* / {St f i .
Double Chaining Looper Holder Arm 2i€#.tv- lr f ,  .
Double Chain ing Looper  .  2&Htv- l r  .
Pos i t ion ing  P in  . {uERl ev -
Sasher  .  .Vy l I  . .
Sc rew(M4-0 .2x10) .  . .L ]b j i t t .

AZF8600C



14

q\4'



51
00

milTR0L MECHAI{ ls[l HfrE U fltr#H 71
lrt.

. fs & tca.' tk#. t )  lzz\- .  . .1-
ait- .  .1
thit, Lzz\- vY ' . I
V>Yr.  .B
i yh . .  . l
v>yr.
7t  7. I .7P- l .  .
x l . 'y7,Yr ' .
| thity 9v, - -
' tk&r rYrJy/=.
l t j i t r .  .
ffi'&&, fi(ffi) . .'&Ey a -
Bfrix, fr .
Hfixr 9v, .  -
Bfr iX, tvrTy/=.
&*t. .  . .
iErf f i .  .
ixrf f i f f i .  -
E! r t  y i^r*Y .

Descr ip t ion
Main  Feed Bar  Lever  .  .
Screw(l t r6-1 x 12) -
Ma in  Feed Bar  Lever  P in  .
lTas he r
Nut .
l{as he r .
Thrus t  P la te
Reta in ing  R ing
Main  Feed Bar  Connect ion
Connect  ion  Bush ing

Screw( l r , |5 -0 .5x12) .
Feed Bar ,  Conp le te  Set
Main  Feed Bar  .
D i f fe ren t ia l  Feed  Bar  .
D i f fe ren t  ia l  Feed Bar  Connect  ion
Connect  ion  Bush ing
Screw(M5-0 .5x15 .5 ) .  . .
Feed Bar  Dr iv ing  Shaf t
Feed Bar  Dr iv ing  Shaf t  Lever
Connec t ing  Rod P in

Ad jus t ing  Screw
Ad jus t ing  B lock
Ad jus t ing  B lock
Reta in ing  R ing

100002
000669
150075

2T
28
2g
30

31
32
33
34
35
36
37
38
39
40

009 502 i
2100248
2t00249

140001
2100266
2t00242
2100241
2100243
2na244
140000

2 15 0065
2 150066
2100288

160007
2100671
2100672
2r00673
210067 4
1 1  0033

2 10 0269
zra0252
0068202
2100253

2100262
2100267
16 00 01
00 069 0

2 100256
0 02 0538
2100263
00 05 28
00 0561
100000

19 0001
2t00271
110016

0020350
11 0017

2100257
2r00264
2100259
0034293

Screw(M6-1x6)  - . l t+ t . .
D i f  f  erent  ia l  Rocker ,  Conplete Set f r f rX,  f f i ( fE)  .
D i f fe rent ia l  Rocker .  . i f r . iXy f f i .
D i f  fe rent ia l  Regula t ing S l ider  .  7 r4  F .  .  .
D i f  ferent  ia l  Regulat ing Sl  ider  Cap 77 4 ts#.  .
Screw(M3-0.5x6)  . . f t ; i , t .
D i f  ferent ia l  Lever(Right ) ,  C.  Set  EgJLzz\ - (E)  (#H)
Sl iderL ink .  . .z j4Ftvr . .
Reta in ing Ring .  x  l . ,v /gYf  .
S l ider  L ink  P in .  .  ^74Ftyrey .

Di f fe rent ia iLever (Right ) .  . .# .WJpz\ - (h) .  . l
Co l la r ( l0x t7x8nn) .  . f i7* .  .1
Screw(M4-0.7x4)  . .& i t r t .  .z
Spr ing  P inSpr ingPin  .77Y>lY>.  .1
Di f fe rent ia l  Lever  Spr ins .  .  .# i f l l l zz \ *z \ - * , .  .  .  .  .  rpr ing . .  . . f f ' g t l zz \ *z \J< .  . .  .1
O-r ing(P7) .Orvt r .  .1
Dif  ferent ia l  Lever(Lef t )  .  # .g tLzz\ -  (E)  .  .  1
Washer  . . .  . .Vy / t . .  . l
Conica l  Spr ing Washer  .  -  . I I lz \ j1V y?t  .  .  1
Adjus t insNut . .  . . ;E€f rJ -vF. .  .1

Adjus t ing Screw(M6- ix l l .5 ,  M4.5-0 .5x4) f ,B€f i ;? t t  . l
D i f  ferent ia l  Feed Grat luat ion .  .  E,  Hf f idE .  .  .  1
Screw(M4-0.7x15) .  . f t+ r . .  .z
Di f  fe rent ia l  Lever  Stop .  .  EgJV. t \ -7 l . .yz{ .  .  z
Screw( l r {5-0 .8x8)  . . - t t j i r t . .  .z

41
42
43
44
45
46
47
48
49

; .  .Tt tzr . .  .1
.7rr^rw.. . l

Spr ing .7raz jNf i . .  . l
.x  l - ,v l9yr '  .

azF8600c



r&
\ rA ..N'-"
K\-1,,-'-,o \18Nj

"x.b '----'i0lh
w -aiY

rR'--NP. 12
IW

15

b
E

AZF8600C



xu&fr

_ Dqsgr ip t ion  Fn &
Feed Bar Guide Support . E, EFTTTd{- l.
Screw( I , |4 -0 .7x8)  . f t i t .  .1
Screw(M3.5-0 .6x8)  .A- i t .  . .6
Feed Bar  Shie ld(Front )  .  * ,  hv-* ( f f i )  .  .  I
FeedBarShie ld(Rear) .  . .XghV- tv( In .  . l
Feed Bar  Sh ie ld  Guide.  .  .  X lh ! - fun* , f  f - ' .  .  . l
Feed Bar Guide . i ! t  f i r f . f  F .  .  z
Feed Bar Shie ld (Upper) .  iX, Ey-p (-b')  .  .  1

15
ht.
Req.

. .1

' 160001

il00283
il()028l
130002

t100434
2100251
300000
100072

2r00442

Feed Bar Guide Bushing
Screw (M6-1 x 6)

Feed Bar  B lock(Rear )  Shaf t
Sc r  ew (M4-0 .7 x 4)
Feed Bar  B lock(Rear )
Feed Bar  B lock(Rear )  L id
Screw(M3-0 .5x6)
Looper  Rocker  Shaf t  Lever  .  .
Looper  S l ide  B lock  P in  ,
Hasher .
Nut .
Looper  Rocker  Sha f t .

Smew(t r {4-0.7x10)
Col la r (9x t7x8nm)
lYas he r
Re ta in ing  R ing
Looper  Rocker  Connect ing  Rod P in
Reta in ing  R ing
Feed Bar  B lock(Front )  .
Re ta in ing  R ing
Looper  Rocker  Connect  ing  Rod
Ro l  le r  Bear ing

Looper  Rocker  Eccent r i c  .
Feed  Dog Eccen t r i c  P in  .
Feed  Dog Eccen t r i c
Ro i le r  Bear ing
Feed Dog Dr iv ing  Conn ic t ing  Rod .
Feed  Dog Regu la t ing  Eccen t r i c  .  .
Sc rew(M3-0 .5x4)
Feed  Dog Regu la t ing  P la te  Spr ing
Screw(M3-0 .5x6 .3 )
Feed  Dog Regu la t ing  P la te  .

Feed Dog Regu la t ing  Gear
Screw(M5-0 .8x8)  .  ,
Sc  rew (M5-0 .  8  x  5 )
D i f fe ren t ia l  Feed  Dog(C5)  .

t  n  (C7) .
Ma in  Feed Dog -
Aux i l i a ry  Feed  Dog
Screw(M3-0 .5  x  6 )
Connect ing  Rod Cover
Screy (M4-0  .7  x7  .3 )

Et f f t t . f l :7vVa- '  .1
rat. .  .1

frm(&)ffi. - . I
f t j i t t  -  .  .3
f rW(&). -  . l
f tW(&)#.. .  .  1
rt+t.  -  .1
:EFzt,-/{Ffr&ffiffi. . . 1
tv - )Sm'&f f ic*V. .  .1
9yVr .  . l
l v l . .  . l
=E#tv-l{Bfr&ffi. . . I

JL '+t . .  .2
)v-/sm'thwfi7- - . 1
Vv l I  .  .1
xl .y/rv/ .  .1
/V-,,5m'IhF y pV> . . I
;^F.y/ ry / ' .  .1
f iEf i(Bfr)- .  .1
xl . ,y/rvr-.  .1
tL- ts f f i ;1aFyi^ .  . l
=* i '^ , r t r - i7yYr ' . .  .1

)v-)sffii'4h-+ZY . . 1
EI) -* fzVev -  .  .1
E!-* lzv -  . l
=-n^z l ,x7r>1.  .1
* I  p  v  i .^ .  .  I
iX9f f i€F-+tY. .  .1
f t j i i r .  -  .z
#Y efrffil L- l- /\+ . . I
f t+y- .  .1
#Yf , f r f f i lP- l -  .  .1

E r f,Effiji7 .
- tb j i t r . .  .1
lL+r- '  . .3
FTEr..  . l

, ,  .  i .  . l' ta#r -  -  .1
r l r lX!  , .  . t
rL+t. .  .1
EIpy i . ^ i z { - .  . l
r t+t. .  .2

AZF8090G

0036 55
2100443
300001

0013208
2100435
2100444
2100280
2100451
2r00452
0068146

t9
30

3l  2100450
32 0020401
33 2100277
34 . 2100278
35 2100275
36 210A276
37 180002
38 2100289
39 11 0070
40 0023473

41 2100279
42 180003
43 160003
44-I 2109089
44-2 2109090
45 2109081
46 2109082
47 110026
48 2150067
49 130003



48

fix
I  l r ,

(

N\a

rs.,
4',1 I

42

g-3

e n K-o

t



ffifr#fr r 6
Descr ipt  i  on -H. .p Lt .

oir n'p=;prete set .ryr96;4. . +fornf lheel  .  . . r i -_ ;X_l_tv . .  . .1Screw(M4-0.7x4\  . . f t i r . : .  . ' : .  .1Screw(M4-0.Zxt5) .  . f t t r . .  .zScrew( l /4-4Axi l  . . f t+r .  . lSeal  . .2 {y*>. .  .zOi l  Tube,  Conplete Set  .  
F# j , f  7( f f i )  .  .  .  IO i l  Tube F i t t ing  One Way End .  .  
tog#+:* . ' .  .  .6Oi l  Tube Ctamp .  Rt rF ' .  :  .  .9Oi lTube(4.Ox6.4xZ20nn) . . . . f f i#u{ - ( / .  

. . r

0 i l  Tube  F i t t i ng  S tud(M6- l )  .
Suc t ion  Tube ,  C .  Se t  .  .
O i l  Tube F i t t ing  Two f ,av
0 i  I  Tube  (4 .  0x6 .4  x  36 .bnm)

71
I

57
0926

00927
00928

100929
310073

,150202
2$0-207
320009

2150095
2150094
0080503
003 0748
2150097
006861
00 041 I

0 i  I  F i  l t e r

0 i l  Tube ,  Conp le te  Se t  :  .

l iJ : ' l '(1:!r6.4l320mn) . . .x6ffi,* 4i':: . .
lll I:|i ljlr:,{ stud(Lons) (M6_1)EiE++.;, r. (E) : : : : : :
9ll y:::ye fesufullne vii,", c: i 'T'#E;iffii : : : : : :
: l l  lressure Resulatini vi iu; ' .  

-. '#m+TTlyl: 
:  :  :  :  :

#H#j-,v+-.::::::11 , . . i  J ^  r r : -n - . .  !  _  w r y r L . f \  t v a f  _
Uul0e f ln  '  .  T*4 i .^e.y  . 'Spr ing  .  .
ld ju r t  ing  Screw ( t /4 -4Ax i l

0 i l  F i l te r  Cap
Screw (M4-0 .7 xtZ) .  .
0-r ins (P4Z) .
0 i l  F i l te r  .  .
Fi . i  te r  Hous ing
0 i l  Tube ,  C .  Se t
0 i l  Tube  (4 .6x6 .4x150nm)  .

! j ]  lu le Fi t t ing stud(t /4-40) .
0 i l  P ipe ,  C .  Se t
O i l  P ipe  .  .

Sea l  P lug  .

Suc t ion  P ipe(Upper ) ,  C .  Se t .
Suct i  on Tube (4 x 0 x lgmn)
Suct  ion  Tube (2 .  S  x  4x  60nn)
Suc t ion  P ipe(Upper )  .  .
Fe l t

€#*fi2r, l. .
W)vf -17(ffi) - .
trErtr#+' .
ff i Ifrx-tl .
ffiNEffH . .
W.\,,s-|7 (L) (ffi) .
Wl*ts4 7 .
W.]uts 4 7 .
WlYts4T(L)  .  -
7 t tVF .

ffi€Fj?r t .

I
I
I
I
I

I
I
2
1
I
I
1
1
I
I

3 100060
11 0045

3100061
3100345
3100329
2 160035
2 160040
320010

2100896
2100895

000456
31 0090

2100032
0020538
110053

2160045
2160046
3i  0081

t4 tv74tv / * ry / .
f t+r. .
oyvl .
t4tv7i)vt .  .

1
3
1
t
I
I
I
2
I
I

t4 tvz i tvt#+
*Affizs-f /(ffi). .
ff i{fr^47 .

0 i  I  S ick
0 i l  S igh t  Gauge .
0-r ing (PZ)
Screw (M6-1  x  8 )
0 i l  P ipe ,  C .  Se t
0 i  I  P ipe
0 i  I  1 { ick

Hffit,tizr, I. .
t4 tv ts47(*9. ) .  .
* -l tvts4 7 .

#f+-
&tr.
*4 )vf -, .
oyY/.
JL4V .  .
t4tv. ,s4f  ( f r i l .  .
* -{ tv,,s4 7 .
#f i .

2
1
1
1
I

3

A ZF 86 00c



17

Atrftftl$lF',,,

\

EXTRA PARTS

\

*\,

w.,,

AZF86I 1G_C5DA

15r-3,r3 E

i

24

2 5

T"'
$-zz

{
2 4

3 3

3 r



AZF861 IG EXCLUSI\,E PARTS +'7rflr,sHflfi
Ref .  Par ts
No IIo
1 2t27585
2 A027224
3 004351
4 0027245
5 0027246
6 2t27586
7 2127587
8 004149
9 004404

10 004109

11 2127507
12 21285A5
13 2106006
14 2106007

+15 21290e1
16 2129090
r7 0022981
18 110009
19 0022963
20 0022982

2t  003638
22 0026239
23 A026242
24 001331
25 0026241
26 0026240
27 000172
28 004150
29 000334
30 a022447

31 0022448
32 005036
33 0022435
34- 0022436
35 001196
36 001225
37 110047
38 2109052 r{trp'rL1

17
Ant .

Descr ip t ion
Presser  Foo t ,  C .  Se t  (C5)
Presser  Foot  (Upper )  .
Screw (9/64-40 x 7) .
P resser  Foo t  Connec to r
Presser  Foo t  Connec to r (R igh t )  .
P resser  Foo t  (F ron t )  .
Presser  Foot  (Rear )
Screw (1/8-44x2)
Screw (3 /32*56x  5 .1 )  .
Screw ( I /8 -44x2.5)

Fn & Req.
f f i - ( f f f ) . .  . .1
f f i - (_t)  .  . l
r t '+t. .  .4
lF-iEHf$. . . I
ffi:nlEffif$ffi). .l
f f i - (Hf) . .  .1
t t rz( l th) - -  . l
l t ; i t t . .  .z
f t+r. .  .2
ft+r.  .  .1

PresserFoo tSpr ing .  . f f l : nz \ j r .  . l
St i tchPlate(C5) . . f r++n. .  . .1
Di f  fe rent io l  Feed Dog.  .  B fX] )  .  .  . I
Main Feed Dog .  . , Ik&y .  .  i
Top Feed Dos(Coarse) .  .- t 'E, ( f f i f f i . )  .  .  .  I
Top Feed Dog(Diacut )  .  .  tE g e-  4Yf i  v  l . )  .  .  I
Tape Guide Stay Shaft . . . 7-/f.-r, r^tr:rFf.fffi . . . 1
Screw(M4-0.7x8)  " . lL+t .  .1
Tape Guide Stay - .  7*/)J"4 F^{- .  .  I
Tape Guide . 7-7fi.4 i.^ . . I

Screw(11/64-40x4)  . f t+ r .  .z
Folder  Suppor t ,  C.  Set  .€*EB{. t6( f rH)  .  .  .  i
Ver t ica l  Ad jus t ing p la te .  . . - tT f f i€F+F.  . l
Screw(9/64-40x3.8) .  . - r | .+ t . .  .4
Lateral Adjust ing plate .  . l - i f r f l f r f f i f f i . .  .  I
Swing-outLever . .  .<4yr7 l l . ,yzs* .  . l
Con ica lSpr ingWasher . .  . I l t z \ ; |gy / t .  . l
Screw(11/64-40x5.2)  . .&+t .  . l
Nut .  . . ty I . , .  . i
Swing-out  Lever  Holder  .  .  z4V/71 1. , t , , ,s -F{- }€ :  .  f

Swing-out  Lever  Stop .  .  74>/T l  I . . t ,zs-X h  yz{ l
Screw (1/8-44x 5.6)  .  - r t+ t  .  .  I
Fo lderPos i t ion ingPin  . .E f f iE l f t .C>. .  .z
P inHolderSpr ing.  . .  .E '7#f - / \ i ( .  .z
Screw( l /8 -44x6)  . .$+t .  . r
Screw ( l /8 -44x 2 .8)  .  -L t ,  .  .  I
Screw(M4-0.7x10) .
Aux i l ia ry  Feed Dog .4 .s0 .  .1

AZFE500C



1B

EXTRA PARTS AZF861 I G-CsDA

,t--@
v

- , , \ €-,.t,\g

@

AZFS 600C



I
2
6
I

32
53
53
33

Descr  ip t  i  on
Fastener Guide Mechanisn, C. Set
Fastener Guide (Upper)  .
Fastener Guide(Lower) .  .  .
Screw (9/64-40x 6.6) .  .
Fastener Guide Support
Screw(g /64-40x3.8)  -
Fastener Guide Holder .
Screw( I l /64-40x8.3)
Fastener Guide Shaft
Co t te r  P in

Shaf t  Ho lder (Large)  .
Fas tener  Gu ide  Return  Spr ing
Co I  lar
Screw (1 /8=44x4.2)
Shaft Guide Bar .
Shaf t  Ho lder (Sna l l )  .
[asher  i .  . .
Screw (9/64-40 x 7) .
Pos i t i on ing  Spr ing
f,asher . .

Screw (7 /32-32 x 7) .
Conical  Spr ing f ,asher .  .  o .
Shaf t  Ho lder  B lock
B lockShaf t . .  . . . .
Screw(11/64-40x10.4)  -  ;  .
Pos i t i on ing  P la te  .
Screw(9 /64-40x  5 .7 )  .  .  .  .
F ix ing  Spr ing .
I lasher  . .

ffitrf,ilfi 1 I
Art.

ft e Req.
E#i l*Et(g).  . . . . .1
E#f l (_t ' ) - .  . l
E*H(T)- .  . .1
f t i t . .  .L
E*nl&$f i . .  . . .1
f t iY. .  .z
Effinf.itE;f-. . 1
a+t.. .z
EfiEt. - . 1
Hl,ev- -  . l

En*r*.rft). . t
E*EFzzr;' ' . I
f i7 - -  -  .1
r+t. - .1
ftffifr'-( F#. - I
ff;ffiWgr(,,J.) . .1
Vyl i .  .2
rt ' j i t t  .  .  .4
E#fl{fE$E,:tu\.i. .1
Vy l I  -  .2

&+r. .  .1
I l l z \ iVy l t .  . .  .3
ftffiffi*.rh, .1
€#fl#Enf.rffi. . I
f t+y..  .2
{trtr*lfiE . . 1
lL ' t t - .  . . . . .1
ftffiWH-.rEl€zs*. . I
Vy l t .  .1

3

541
000621

7357
f027358
002308

0021046
005000

0027354
000538

AZF8600G



1g

"KI " DEUICE

AZF8600c



19
Art.
Req.

60
161
139
156

01
157

Descr ip t ion
'K l "  Dev ice ,  Conp le te  Se t '
Suc t ion  P ipe  Cover
Screw (1/8-44x 5.6)
Screw(3 /32-56x3.8)  '  '
Lower  Tr imn ing  Kn i fe  Dr iv ing  Arn
Screw(M4-0 .7x8)
Suc t ion  P ipe ,  Conp le te  Se t
Suc t  ion  P ipe
Upper  Tr inn ing  Kn i fe  '  '

Screw Q/32-56x 6) '

0 i  1  Wick
Tr inn ing  Kn i fe  Ho lder  P in '
Ho ider  P in  Suppor t
Screw (3132-56 x,3) '
Lower  Tr inn ing  Kn i fe
Screw(M3-0 .5  x  6 .5 )
Screw(M4-0  .7  x4)
Gu ide  B lock  Ho lder
Lower  Tr inn ing  Kn i fe
Lower  Tr inn ing  Kn i fe

&hRes
"Kt"*E(g) .  . l
&i l f f izs-- . .  . l
r t t - .  - l
r+t-. -2
TnFSff i .  -  . l
f t i r - .  . l
wiLFffi) . .1
ry i  Hff f .  .  .1
_LX. .1
Jt+, .  -  .2

f f i t r .  . .  . . .1

rJ{ffie"vaf.ffr. . . I
j t ' i r . . . .  .2
TX. -1
lh+t.  .  .1
f t+r- .  .1

"  'T|Jfr '4r^SJszvl"  '1
Guide Block TrJf i .4 i .^H' '  1
Dr iv ins  L inkTXEEgi tY, '  '1

1158
1164

170010
i lo1159
2101166
2101 I 65
00u96
31 001 1
00 7623

2r5 1001

Screw(M4-0 .7 x4) " &j i l t  "
Lower  Tr inn ing Kni fe  Pushing Plate TnE#zs; i r '  '1
Dr iv ingL inkPresser  "EEgJrVr f l f l - '  "  '1

Oil  Wick Clanp '  #tr lLl  "  '  1
Screw(1/8-44x6)  "  - th+t '  '1

Fe l t  '7 - l l ,F '  '1
Screw(9/64-40x5.3) '  " f t j i t '  '2

Suction Pipe Support " FNil:Eefffr " ' 1

"Kl '

azF8600c



20

"c" DEt,ICE

ffio ^ctqr
.N t.

a

6t

/  a t  I  . -

/K\ Y'..v4
27

w
30

31

{u I \\\'i\
\ \ '



Descr ip t ion
"C"  Dev ice ,  Conp le te  Set
Hose Band(1/4 inch) .
Hose  N ipp le (PT l l8x8) .
Re gul at or (AR2 00 0-018G)
Screw(M5-0 .8x16) .
Was he r
Spr ing  Washer  .  .
Nut .
Regu la to r  Suppor t  .
Wood Screw(  O 5 .1  x  20)  .  .

Connector (EC6-PTl/S)
Ny lon  Hose(4x6 x  Z000nn)
A i r  Va lve ,  Conp le te  Se t  .
Co I la r (6 .ax13xgnm)
Screw (11 /64-40 x  8 .5 )
Retu rn  Spr ing .
A i r  Va lve  Ho lder
A i r  Va lve  S top
Nut .
Adjust  ins Screw (11/64-40x 16) .

TAC Va lve ,  C .  Se t '  .
TAC Valve .
Gasket
Jo int  ( I -4)
Connector (EFC6-PTl/8) .
Ventur i  Tube
Hose Banil (3/8 inch) .
V iny l  Hose (12  x  18  x  1500nn)
V iny l  Hose (12  x  18  x  500nn)  .
ULClanp  . . . . . .

tood  Screw(03 .1x20) .  .  .  .

"c'*E

ET
Btl

"c"#Gl(ffi)
f i *xzsYFQ/4- tvV)  .  -  1
f i -x=y7tV. .  . l

ait. .  .z
Vy l t .  .4
7/rVfVyl t . - .  .z
l y l - .  .  .2
r ,{ '=v-rW{f&..  . l
^j i rY' .  .z

34rr .  .1
f  - {v  7 f i *x  -  . l
t7 t \ tv j (#E) .  . l
z7 t \ tv ) f f i& lzs* i7- . .1
f t j i r r . .  .5
: r -7s\ tv?f f i912t i . .  . l
= .7 t \ tv )n f f f  . . . . . .1
r - |A1YJX l . , y , t { .  . .1
J -Y l "  :  ' ' '  . 1
dq€F;ilY .

TACzsTtz;/ 159; . 1
TAC.t\tvj . 1
u {y*Y .  .2
M+. .z
M+. . l
'sv f=08. .  . l
;Jr-x,,sy i.^ (3/84 yf) . z
E"=-,rIrS-7. . .  i
C=-Ztr;Jr-K . .  I
uLrT>/. .3

^+t .  .3

&

20
Ant.
Bru-..

.  - l

l l
00
60

000009
097001
006905

001 0263
1096000
I  298000
0033938
005040

0033937
0033936
0033935
00 03 34
005505

1090133
001 0052
00 0623

0010112
001 0290
0010310
0033940
I  096004
I  096005
00r  198 i

0098 14

' tZF8600e



21

ffi
<lHl

\
3

Semi-submerged 0n ly
2 4

Ful  ly -submerged Set t  i  ng

9.
g
E-"
E

b

9-to
@-rr
@.$rf Z(x

-i- r

9-rr
@-r, T

2 ?

EXTRA PARTS

ro-€
1t-€

6)
12<-tur'@



ING BOARD *'frEEffi 21
Amt .

Descr ip t  i  on  Fa  &  Req.
Be l t  Cover  .  .  . , { z t ,  l . , _ iu \ - .  .  . l

HangingNut '  . f f i r l y l . .  .4
Hanging B0it  (Semi-submerged only) f f i  ,  f izr,  l .  (+n*OA) .  .  4
Spacer( l5nm) . . * . r f f i . z^ i -+ i .  .4
Spacer(5nn)  (See the be low) . * . r f f i .7^1-* i (T;daf f i )  .  .4
Suppor t ing Board Rubber  Cushi  on.  * . |&: rAE .  .  8

Screw (M4-0 .7 x25) .  .
Supp lementa ry  Be l t  Cover  .
Sc rew(M4-0 .7x8)
Suppo r t  ing  Board

Washe r  (Semi -subne rged)
z  (Fu i  1 -submerged)

Nut (Serni-submerged) .
Nut (Fui  l -submerged) .
Chute (Upper)  Support

l t j i< t . .  -2
^ iz t ,  l . , f f iWf iz \ - . . .  . l
rL+t. .  .2
*r&.-  .  -  I

Vy/-?(+i t f r ) .  .4
9 v /,r (Anfr) . 20
J-vl . (+rLfr) . .  .8
fv l . (Ai t f r ) . .  2A
/z-* l ' (1,)A{+dE' '  '1

t62
t62

f00016
ft 0016
1003 7 5
005624

i l00337
i l00338
009864
0098 7 1

0020057
0020045

2100336
000538
1400 1 I

21a037 4
350007

0020078
0020077
009992

0020076
00 999 5

Screw(M4-0 .7x10) .  . f t * r .  .4
Chute (Upper)  ,  y: : . -  | .  (_t)  .  .  I
Chute (Lower) .  V: ' - -  f .  (T) .  .  1
HanginB Bolt (Ful l-subnerged only) ff i , f.zt, I. (4:ff.,0>d) . . 4
Bo l t (Fu l l -submerged on ly )  .  .  >J - iz l ,F  (Anf rO4)  .  .4
Support ing Board Connector (Ful l-submerged only) lff;Ir4(AilfrCIJi) 2
Support ing Board Sleevd (Ful t-submerged only) f lff i^r-"lGfrfiati . z

Supp leurent&ry  Chute  Cover " Y:-- f'fifrWtt z\- " ' 1
Washer .  .VyVt .  . l
l { ingBol t (M4-0.7x6)  . .7=9, t iz l ,  1 . .  . l
Chip Receiver(Semi-subnerged only) gJBg-.,  (#i t*a;a) .  .  1
lYoodScrew(03.5x16) .  . . ^ t r . .  .z
Id ler ,  C.  Set ( for  Lef t  Foot ing Pedal )  T4 r -^7(*H)  .1
Id lerSuppor t .  .74r^74{+&. .  .1
Screw(M4-0.7x10) .  .&* r . .  .z
Id ler .  . .74F7. .  .1
Screw(M3-0.5x5)  .  . l t * t .  .z

)
e-:

7-) tv0>E 3 45nna;ffilt7F4.
Not  necessary  when  the  th ickness  o f  Tab le  i s  45mm.

A ZF 86 00G



22

\ , ,

rs*-l$

'o--€



THREAD STAND
Ref .  Par ts
No I\h
1-1 9620695
t-2 9620696
2 9620631
3 9620670
4 9620689

#fi€, 22
Amt.

__  Descr lp t ion  Fa .h  Req.
Thread Stand, C. Set(b Spoots Type)XUF@IGf/Am . . .  1

, ,  , t  (6 Spools Type) n i l  (6+#H) .  I
Co lumnCap : .  . .=7A+ty7. .  .1
ColumnPipe(Upper)  .=)Ats , l / (L ) .  . I
Thread Guide Holder(Large) . . . fi '-4 r.^,$,ruf (JC) . . 1
Screw(M4-0.Tx20)- .  . . . .$ t t . .  . . .1
Screw(M4-0.7x12) -  . rh+y.  .3
Nut .  . . f y } . . o . . .  . 4
Column Pipe Connector -  .  .  .=1J^ . ,54/ f f i+ .  .  .1
Screw(M5-0.8x13) .  . f t j i i r . .  .L
Nut '  . . ty l . .  . .  .T(g)

Colunn Pipe (Lower) .  = j  A,,s4 /(T) .  .
flas he r
Spr ing f ,asher .  .  z l rv lVyy<.
Nut (Ml6-1 .5)  . . ty l . .
Thread Hanger(2 Spools Type) .  .  Zvy l . ' / \yr"(Z#*AH)
Thread Hanger(3 Spools Type) .  .  zVy 

-r^,try*.(g+t6H) .
ThreadEye le t .  - . ' 7 - tVy l . .  r . .  o  i
Thread Hanger Holder
Scres (M6-1x15) .  . . -1 f i i r t . . . . , ' , . . i , :
Thread Guide Arn

Thread Guide Holder (Smal l )
Thread Gu ide(5  Spoo is  Type)  .  .
Spoo l  Cush ion  .
Spoo l  P in .  .  .
Spoo l  Mat  .
Spoo l  Seat  D isc  .  ,  .
Spr ing  Washer  .  .
Thread Gu ide(6  Spoo is  Type)  .

5
6
7
I

8
I

91 1002
9l  1001
91 0001

962 06 73
91 1006
91 0000

9620675
93 005 2
93 00 53
91 0003

s6207 02
9620703
9620700
962 0688
9l  1060

9620691

9620690
962 0665
I 62 0678
9620679
962 0680
9620681
93 0055

9620666

l0

11
12
t3
T4
15
16
17
l8
19
2A

21
22
23
24
25
26
27
28

2(
5(

I
I
I
I

I

2
4)
6)
4
4
I

i " - f  l . 'srvf [ , ) . .  .1
zvy r,*rt4 i*(5#/AH) . . 1
^7- tv /  v /  ay .  .  5(6)
x7*tv f f i . .  . .b(G)
77- tv<yh .  .b (6 )
*bn..  - .5(6)
^/rvfVyrt  -  .  -  .5(6)
7vy r,*n"4 i.^(6+t6H) . . 1

AZF8600C



23 WARN I  NG LABEL : *€= ^ , , I -

LABEL
j ' . i . f u

Part  s
EItrtr

No.
6

Descr ip t ion
FItrtr &

IcAUTroNA
Do not operate without eye guard

rrd safety devices.

&fore threadlng, changing needle,

cbaning etc. switch off main switch.

3 90 140 CAUTION IN OPERATION

A;ltH
s<*$tlErth\€- g.6"
TEH#*EE2I'T
F*ffi#AEaCt"
€ilHEtJl:CD'5. ft
iEl,.rliHTt!ffOf&.
lFffi'fb#gttdt e"

3 90 143 *{fiIHTxrp

390144

DANGER: IARNiNG OF ELECTRIC SHOCK BY. 
HIGH_VOLTAGE

ER€ilH7^rrt,

3 90 145
"Be  sure  to  connec t  ear th  l i ne . "

7 -27" : tv

3 90 146

ROTATING-DIRECTION
SYMBOL: CHECK CORRECT ROTATING

DIRECTION

390t47

EYE GUARD: TAKE CARE NOT CAUSE INJURY
TO EYES

BELT COVER: DO NOT INSERT FINGERS

1rt"&H,7**

3 90 148

CAUTION FOR HIGH TEMPERATURE:
DO NOT TOUCH STEPPING MOTOR AND
SOLENOID

Hlffiilffi7x,,r,



LIST Of |tr|AIN SPARE PARTS

(tE*Iffi IJ Z F)



24

AZF8600G 'ass LrsTass OI MAII{ SPARE PARTS(:Egf;I lf iUA F
Iain Parts

Mode I s

Need le

C I arnp

Presser

Foo t

C .  Se t

Presser

Foot

(Front )

Presser

Foot

(Rear)

S t  i t ch

P l  a te

s+ft1 ffi- (ffl) ffi:r (Bf) ffi=-(|tk) ft- &

AZFS6OOG-C5DA 21691 12 2t27550 2127560 2127570 21 28604

-C7DA ,l 2t27551 2127561 ,, 2r 28605

861 1G-C5DA tl 2127585 2127586 2t27587 2128505



24

Di f fer-

ent ia l

Feed Dog

Main

Feed Dog

Auxi I i  Ery

Feed Dog

Top

Feed Dog

Uppe r

L o o n e r

Lower

Looper

Doub I e

Cha in ing

_Looperf f f  x, |f*. & y zl. E ll LX v l.tu-,* F,rt,-,rs :6 f i r1  -d
t

21 09089 2109081 21 09082 2129070 2109343 2109334 2109335

21 09090 t, n ,, ,, tl ,,

2106006 2106007 ,l 212909r il tl tl



, t \ - z , f ? t 3 6 0 0 G

P a r t s  P a g e  R e f .  W e i g h t l
N o .  N o .  N o .  { g )  i

0 0 0 0 0 9  2 0  8
0 0 0 0 1 0  2  6
0 0 0 0 1 0  4  5 2
0 0 0 0 1 4  4  6 7
0 0 0 0 1  4  1 2  3 5
0 0 0 0 1  6  2 1  7 2
0 0 0 0 3 5  6  2 6
0 0 0 0 3 5  1 3  3 5
0 0 0 0 7 0  2 1  6
0 0 0 1 6 2  2 t  1  1
o o o 1 7 2  1 7  2 7
0 0 0 1 7 7  4  I
0 0 0 1 7 8  4  7
0 0 0 1 8 2  4  4 8
0 0 0 2 4 0  1 9  1 1
0 0 0 2 8 0  1  1  2 6
o o o 3 2 2  4  2 9
0 0 0 3 3 4  t 7  2 9
0 0 0 3 3 4  2 0  1 9
0 0 0 3 9 3  6  4 5
0 0 0 4 1 9  1 6  3 0
0 0 0 4 4 4  2  I
0 0 0 4 5 6  1 6  4 I
0 0 0 4 8 7  8  L 4
0 0 0 4 8 8  7  2 0
0 0 0 4 9 4  4  6 9
0 0 0 5 2 6  5  2 5
0 0 0 5 2 8  1 4  3 8
0 0 0 5 3  1  8  4 5
0 0 0 5 3 2  1 8  l 7
0 0 0 5 3 3  1 0  8
0 0 0 5 3 3  1 8  2 0
0 0 0 5 3 8  1  1  I
0 0 0 5 3 8  1 8  2 9
0 0 0 5 3 8  2 1  2 2
0 0 0 5 5 4  1 1  1 5
0 0 0 5 6  t  i +  3 9
0 0 0 5 6 7  6  4 8
0 0 0 5 6  7  1 6  6
0 0 0 6 0 0  2 0  7
0 0 0 6 2 1  1 8  2 2
0 0 0 6 2  3  2 0  2 3
0 0 0 6 2 9  1 2  2 6
0 0 0 6 4 4  1  5
0 0 0 6 4 4  4  2 8
0 0 0 6 5 3  4  3 8
0 0 0 6 6 3  i  1  L 2
0 0 0 6 6 5  7  1 5
0 0 0 6 6 5  1  I  2
0 0 0 6 6 9  1 4  6
0 0 0 6 6 9  2 0  6
0 0 0 6 8 7  1 0  4 8
0 0 0 6 9 0  1 4  3 4
0 0 0 7 2 6  r  3 7
0 0 0 7 4 0  i 3  3 1

I N f ) E > (

P a r t s  P a g e  R e f .  W e i g h t l
N o . N o .  N o .  ( e )  |

PAGE :  1

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  (  s  )

0 0 6 8 1 6  1  2 2
0 0 6 8 6 1  1 6  2 9
0 0 6 9 0 5  2 0  1 0

0 0 0 7 5 0  9  1  1
0 0 0 7 5 5  1 0  2 0
0 0 0 7 7 9  1 2  3 1

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
i
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
|  0 0 1  1 2 3  1
r  0 0 1 1 2 3  2
|  0 0 1 1 9 6  L 7
r  0 0 1 1 9 6  1 9
|  0 0 1 2 0 2  1 8
|  0 0 1 2 0 3  2
|  0 0 7 2 2 5  1 7
|  0 0 1 2 3 0  1 9
|  0 0 1 3 3 0  1 8
i  0 0 1 3 3 1  1 7
|  0 0 1 8 2 0  1 6
I
|  0 0 2 3 0 8  1 8
I
|  0 0 3 6 3 6  5
r  0 0 3 6 3  7  1
|  0 0 3 6 3  7  2
|  0 0 3 6 3 7  6
|  0 0 3 6 3 7  1 0
I  0 0 3 6 3 7  1 1
r  0 0 3 6 3 8  1 7
|  0 0 3 6 5 5  1  5
I
I  0 0 4  1 0 6  1 0
|  0 0 4 1 0 9  l 7
i  0 0 4  1 3 9  1 9
|  0 0 4 1 4 9  t 7
|  0 0 4 1 5 0  t 7
|  0 0 4 3 1 4  1 9
|  0 0 4 3 5 1  1 1
r  0 0 4 3 5 1  1 7
|  0 0 4 3 5 3  1 8
|  0 0 4 4 0 4  8
|  0 0 4 4 0 4  1 7
|  0 0 4 4 4 0  1 8
r  0 0 4 5 4  1  1 8
I
|  0 0 5 0 0 0  1 8
|  0 0 5 0 3  6  1 7
|  0 0 5 0 4 0  2 0
|  0 0 5 0 4 9  1  1
|  0 0 5 0 7 5  1
|  0 0 5 1 1 2  1 9
r  0 0 5 3 4 5  6
|  0 0 5 5 0 5  2 0
|  0 0 5 5 5 0  9
I  0 0 5 5 5 0  1 0
|  0 0 5 6 2 4  2 I
I
|  0 0 6 0 3 5  4
|  0 0 6 0 9 4  8

4

J D

25
4

2 l
3 6

A
a

o

2 4

2 5

2 4
1 0
2 3
2 3
t 2
2 2
2 7
2 l

ry
I

1 0
1 4

8
2 8

J

2 5
3

1 8
4 3

9
I

2 I

2 7
3 2

7 4
3 0
1 0
3 1
2 0
3 0

I 4

2 7
3 9

0 0 7 6 1 0  1 3
0 0 7 6 1 6  1 8
a o 7  6 2 3  1  I
o o 7  6 2 7  6

0 0 9 6 0 4  I
0 0 9 7 4 7  1 0
0 0 9 8 1 4  2 0
0 0 9 8 5  3  4
0 0 9 8 6 1  2 1
0 0 9 8 6 4  2 1
0 0 9 8 7 1  2 1
0 0 9 9 6 0  2 0
0 0 9 9 9 2  2 1
0 0 9 9 9  5  2 l

0 0 1 0 0 0 1  1  1
0 0 1 0 0 5 2  2 0
0 0 1 0 1 1 2  2 0
0 0 1 0 2 6 3  2 A
0 0 1 0 2 9 0  2 0
0 0  1 0 3  1 0  2 0

0 0 1  1 9 8  7  2 0

0 0 1 2 0 0 6  t 2

0 0 1 3 2 0 8  1 5

0 0 2 0 0 0 4  1
0 0 2 0 0 0 5  1
0 0 2 0 0 1 6  2
0 0 2 0 0 4  5  2 1
0 0 2 0 0 5  1  3
0 0 2 0 0 5  7  2 1
0 0 2 0 0 6 4  2 1
0 0 2 0 0 7 6  2 r
4 0 2 0 0 7 7  2 t
0 0 2 0 0 7 8  2 I
0 0 2 0  1  1 8  4
0 0 2 0 1 2 3  4
o o 2 0 7 2 4  4
0 0 2 0 1 2 5  4
0 0 2 0 1 2 6  4
0 0 2 0 1 3 7  1
0 0 2 0 1 6 5  4
0 0 2 0  1  6 6  4
0 0 2 0 1 6 7  4
{ to24278 3
0 0 2 0 3 5 0  ' 1 1

0 0 2 0 3 5 0  7 4

3 7
1 A
f a

27

q

6 2
J 1

5 0
r7
I

1 7
1 8

2 8
3 0

1 C

2 2
2 4
1 1
2 5
2 6

? n

5

2 4

1 6
2 2
2 0
2 9
1 9
1 0
2 9
2 7
2 6

o

4 3
4 5
+ o

4 7
2 9

5 4
4 9
2 8
1 6
4 4



f

P a r t s  P a g e  R e f .  W e i g h t l
N o .  N o .  N o .  ( e )  I
20401  15  32

0 5 3 8  1 4  3 6
2 0 5 3 8  1 6  4 4

2 t7  35

r  N f )Ex

P a r t s  P a g e  R e f  .  W e i _ g h t l
N o .  N o .  N o .  ( e )  |

0 0 2 7 3 5 3  1 8  1 9  |
0 0 2 7 3 5 4  1 8  2 8  |
0 4 2 7 3 5 5  1 8  1 1  |
0 0 2 7 3 5 6  1 8  1 6  I
0 0 2 7 3 5 7  t 8  2 3  |
0 0 2 7 3 5 8  1 8  2 4  |
0 0 2 7 3 5 9  1 8  1  |

I
0 0 3 0 7 4 8  1 6  2 7  i

I
0 0 3 1 1 1 1  4  8  I
0 0 3 1 8 3 1  1 6  9  |

I
0 0 3 2 6 0 4  6  3 4  I
0 0 3 2 6 4 6  I  8  I
0032726 8  3  |
0 0 3 2 8 7 9  t  2 3  I
0 0 3 2 9 1 2  L 8  1 3  ,  I
0 0 3 2 9 1 9  7  2 9  |
0 0 3 2 9 5 2  4  1 2  |
4032962 4  1  I

Page  =  2

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  ( g  )

0 0 9 3 5 2 8  3  2 6
0 0 9 3 8 6 4  7  2 1

22L5
2435
2436
2 4 4 7
2448

9 6 3
2 9 8  1
2982

3234
7 3

0 8 3
0 8 4
0 9 5
1 5 6
157
302

6

75

4  1 6
1 7  3 3
7 7  3 4
7 7  3 0
1 7  3 t
L 7  1 9
t 7  L 7
t 7  2 0

1 0  1 6
1 5  4 A

o 0 9 5 0 2 7

1  0 0 0 0  0
1  0 0 0 0  1
1 0 0 0 0 1
1  0 0 0 0  1
1  0 0 0 0 2
1 0 0 . 0 2 9
1 0 0 0 7 2
1  0 0 0  7 3
1  0 0 0  7 4

1  1 0 0 0 1
1  1 0 0 0  1
1  1 0 0 0 1
1  1 0 0  0 1
1 1 0 0 0 2
1  1 0 0 0 2
1  1 0 0 0 2
1  1 0 0 0 2
1  1  0 0 0 3
1  1  0 0 0 4
1  1 0 0 0 4
1  1 0 0 0 4
1  1 0 0 0 6
1  1 0 0 0 8
1  1  0 0 0 9
1 1 0 0 0 9

1  0 0 0 9
1  0 0 0 9
1 0 0 0 9

1  1 0 0 0 9
1 1 0 0 1 1
1 1 0 0 1 2
1  1 0 0 1 2
1  1 0  0 1 2
1 1 0 0 1 2
1  1 0 0 1 2
1 1 0 0 1 2
1  1 0 0 1  3
1  1 0  0 1 3
1  1 0 0 1  3
1 1 0 0 1 3
1 1 0 0 1 3
1  1 0 0  1 3
1  1 0 0 1  3
1  1 0 0 1 5
I  1 0 0 1 6
I  1 0 0  1 6
1  1 0 0  1 6
1  1 0 0 1  7
1  1 0 0 2 6

1 4  4 0
1  1 3
8  2 3

1 0  5 5
1 4 5
L 1  1 1
1 5  1 9

8 2
1 0  5 2

8L 4
27

1
I

1
2

39
40

4
4
2
4
A
a

1 0
2

1 0
9

1 0
9

1 7
t 7
1 7
1 7

I' 1 0

1 1
1 1
1 1
1 1
1 1
1 1
1 1

4
3

2 5
1 4

5
2 2
2 0

I
2 T
1 1
2 3
2 2
2 6
2 5
2 3
2 2
3 8
1 8
2 0
2 4
1 9
2 8
t l

2T

2
4
b

7
4
o

10
t2

2
8

10
15

b

4
4
o

1 1
7 2
1 3
1 7

6
1
t

3
4
t

1 0
1
2

4
6

3
25
29
26
32
36
24
36
28
37
47

3
L8
40
18
27

6
t2
T4
18
33
I2
11
I

23
23
43
33

2
I

2
4 6

3
4
2

1 8
4 3

4
4 5
6 8

0 0 3  3 0 2 4
0 0 3  3 0  2 4
0 0 3 3  1 0 4
0 0 3 3  1 0 4
0 0 3 3 6 2 7
0 0 3 3  9 3  5
0 0 3 3 9 3 6
0 0 3 3 9 3 7
0 0 3 3 9 3 8
0 0 3 3 9 3 9
0 0 3  3  9 4 0

0 0 3 4 2  9 3

0o35226

0 0 3 6 5  1 8

0 0 6 8 1 4 6
0 0 6 8 2 0  2
0 0 6 8 2 0  6
0 0 6 8 5  1  7

0 0 7 5 0 8 1

0 0 7 7 3 0 1

0 0 8 0  5  0 3

3 1 4
9 2 5
9 2 9

1 0  2
7 2 4

2 0  1 8
2 0  J . 7
2 0  1 6
2 0  L 4
2 0 2
2 0  2 7

l 3
l 8

7

4 9

1 3

L 4

4

I
I
I

i
I
I
I
I
i
I
I
I
I

I
I
I
I
I

I
I
I
I
I

1
2
2

322

15  30
L4  29
11  23

3  15
1 8  2 6
1 7 2
1 7 4
L 7 5
1 8  2
1 8  3
1 8  5
t 8  7
1 8  9
l 8  1 5
l 8  1 2

1
t 4

'  1 6
1 4

4

1 0

3 4

2 6

1 8

1 6

0 0 9 3 0 9 0  5  7
0 0 9 3 3 0 3  4  6 0
0 0 9 3 3 0 3  5  4 9
0 0 9 3 3 2 3  1 0  1



P a r t s  P a g e  R e f .  W e i g h t l
N o .  N o .  N o .  ( e )  I

i  1 0 0 2 6  1 5  4 7
r roo27 6  53
r  r003  1 t L 4
r  1 0 0 3 3  1 4  2 6
1  1 0 0 3 5  4  6 3
1  1 0 0 3 5  1 0  4 5
1 1 0 0 3 5  1 1  I
1 1 0 0 3 6  5  1 3
1  1 0 0 3 6  1 3  1 7
1  1 0 0 3 6  1 9  1 6
1 1 0 0 3 8 .  7  1 8

I I\I I)-E>(

P a r t s  P a g e  R e f .  W e i g h t l
N o . N o .  N o .  ( E )  I

1 3 0 0 0 1  7 2  1 6
1 3 0 0 0 2  1 5  1 5
1 3 0 0 0 3  3  2 5
1 3 0 0 0 3  1 5  4 9
1 3 0 0 2  1  4  3 s

Page  =  J

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  (  e  )

|  1 8 0 0 0 5  8  1 2
|  1 8 0 0 1 4  1 3  1 8
I
r  1 9 0 0 0 0  4  5 3
r  1 9 . 0 0 0 1  1 4  4 1
|  1 9 0 0 0 2  4  4 4
|  1 9 0 0 1 5  2  7 3
r  1 9 0 0 1 6  4  1 0
r  1 9 0 0 3 9  i 1  1 0
i  1 9 0 0 8 0  8  1
|  1 9 0 0 8 1  1 0  5 3
i
r  210009  t 2  30
I

1  1 0 0 4  1
1 1 0 0 4 5
1  1 0 0 4 5
1  1 0 0 4 5
1  1 0 0 4 6
1  1 0 0 4 7
1  i  0 0 4 8
1  1 0 0 4 8
1  1 0 0 5 0
1  1 0 0 5 3
1  1  0 0 5 4
1  1  0 0 6 0
1 1 0 0 6 3
1  1 0 0 6 4
1  1  0 0 6 4
1  1 0 0 6 4
1  1 0 0 6 5
1  1  0 0 6 8
1 1 0 0 7 0

1 0 0  7 1
1 0 0 7 6
1 0 0 9 1

1  1 0 1 0 6

1  2 0 0 0  1
1  2 0 0 0 6
1 2 0 0 0 6
1  2 0 0 0 6
1  2 0 0 0 6
1  2 0 0 0 6
1 2 0 0 1 0
1 2 0 0 1 1
1 2 0 0 1 3
1 2 0 0 1 3
1 2 0 0 1 3
120017
t 2 0 0 r 7
r 2 0 0 7 7
1 2 0 0 1 8
1  2 0 0 4 9
1  2 0 0 4  I
r 2 0 4 4 9
1 2 0 0 4 9

4 3 7
1 6
2 3 5

1 6  3 2
7 s L

1 7  3 ?
3 3
4  7 0

1 0  3 4
1 6  4 5

2 3 2
8 8
7 1 9
3  1 9

1 1  2 9
1 5  2

8 2 2
1 9  6
1 5  3 9
1 2  L 7

2 8
4 4 2
2 I 5

' g  z
6 6
7 6
9 7

1 3  2 4
1 4 2

8 7 7
9 2 7
I  1 5

1 0  6
1 2  3 2

1 2 8
8 2 A
8 2 9

1 3  2 9
6 2
7 2

1 2 2
1 3  2

I
r  3 3 0 0 0 0
|  3 3 0 0 0 8
r  3 3 0 0 0 8
r  3 3 0 0 0 9

4 7
1 1
2 3
3 8

J  I '

3  . 1 6
9 1 2
9 4

1 4 0 0 0 0  1 4
1 4 0 0 0 1  1  3
1 4 0 0 0 1  1 4
1 4 0 4 0 2  1 3
1 4 0 0 0 3  6
1 4 0 0 0 4  7 2
1 4 0 0 1 0  7
1 4 0 0 1  L  2 L
1 4 0 0 1 3  7
1 4 0 0 3 2  1 0

1 5 0 0 0 4  3

1 6 0 0 0  1  1
1 6 0 0 0 1  5
1 6 0 0 0 1  8
1 6 0 0 0 1  I
1 6 0 0 0 1  1 2
1 6 0 0 0 1  1 3
1 6 0 0 0 1  1 4
1 6 0 0 0 1  1 5
1 6 0 0 0 1  1 6
1 6 0 0 0 1  1 9
1 6 0 0 0 2  6
1 6 0 0 0 2  7
1 6 0 0 0 2  1 2
1 6 0 0 0 3  6
1 6 0 0 0 3  7
1  6 0 0 0 3  1  3
1 6 0 0 0 3  1  5
1 6 0 0 0 7  5
1 6 0 0 0 7  8
1 6 0 0 0 7  I
1 6 0 0 0 7  7 4
1 6 0 0 0 ?  1 5
1 6 0 0 1 6  6
1 6 0 0 2 4  1 3
1 6 0 0 2 7  5

1 7 0 0 1 0  1 9
1  7 0 0 3 2  2
1 7 0 0 4 1  1 0
1 7 0 0 4 5  8
1 7 0 0 4 7  8
1  7 0 0 4 8  1 0
1 7 0 0 4 9  4

1 8 0 0 0 2  1  5
1  8 0 0 0 3  1  5

1 7
2 2
1 1
t 2
1 3
2 l
3 4
2 3
1 6
5 6

1 0

8
4

3 4
1 9
1 0
2 6
J J

t 2
J

L 7
4
4

2 3
a

- 8
8

43
2

26
5

2 t
1 n

1 9

7 4

2 T

5 8
1 1
1 5
5 9
5 8

J I

4 2

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I

I

I

I
I

3 0 0 0 0 0  1  3  2 I
3 0 0 0 0 0  1 4  4
3 0 0 0 0 0  1 5  1 8
3 0 0 0 0 1  1 5  2 3
3 0 0 0 0 4  1  2 7
3 0 0 0 0 8  6  t 2
3 0 0 0 0 8  1 2  2 A
3 0 0 0 0 8  1 3  1 1
3 0 0 0 3 2  1 3  3 6
3 0 0 0 4 3  1  3 4

3 1 0 0 0 1  6  4 2
3 1 0 0 0 5  6  4 0
3 1 0 0 1 1  1 9  2 6
3  1 0 0 4 6  9  3 3
3  1 0 0 4 6  L 0  3 7
3 1 0 0 4 7  1 0  1 5
3 1 0 0 5 4  1 0  3 1
3  1 0 0 6 5  L 2  2 8
3 1 0 0 6 8  1 0  2 1
3 1 0 0 6 9  1 0  1 9
3 1 0 0 7 3  1 6  2 0
3 1 0 0 8 1  1 6  4 8
3  1 0 0 8 9  6  1 6
3 1 0 0 8 9  1 2  2 4
3 1 0 0 9 0  1 6  4 2
3 1 0 1 0 5  4  2 1
3 1 0 1 0 9  5  2 7

3 2 0 0 0 8  6
3 2 0 0 0 8  1 6
3 2 0 0 0 9  1 6
3 2 0 0 1 0  1 6

3  4 A O 4  4



r t s  P a g e  R e f .  W e i g h t l
I

0007  21 25 I
I

I
I
I
I
I
I

I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I

I
I

9 0 1 4 0
014  3

o000
01

o003

r  I {DE>(

P a r t s  P a g e  R e f ,  W e i g h t l
N o .  N o .  N o .  ( s )  |

2 1 0 0 0 5 3  L  1 7  |
2 1 0 0 0 6 3  4  t  I
2 1 0 0 0 8 8  t 2  3  |
2 i 0 0 0 8 8  1 3  3  r
2 1 0 0 0 9 8  5  4 I  I
2 1 0 0 1 0 5  5  1 9  I
2 1 0 0 1 1 1  5  7 2  |
2 n o I 1 7  5  2 L  I
2 1 0 0 1 3 7  6  7  |
2 1 0 0 1 3 8  6  1 4  I
2 1 A 0 1 4 4  6  3  I
2 1 0 0 1 4 5  6  3 2  I
21 .00152 6  39  |
2 1 0 0 1 6 0  7 '  1  |
2 1 0 0 1 6 1  7  7  |
2 1 0 0 1 6 L  1 2  9  I
2 1 0 0 1 6 1  1 3  7  |
2 1 0 0 1 6 5  ?  1 0 '  I
2 1 0 0 1 7 3  7  3  |
2 I 0 . Q L 7 4  7  2 4  |
2 1 0 0 1 9 3  8  1 3  |
2 1 0 0 1 9 7  I  1 8  |
2 1 0 0 1 9 9  I  3 3  |
21002t5  L2  L  l
2 1 0 0 2 L 5  1 3  1  I
2 1 0 0 2 2 7  1 2  1 5  I
2 L O O 2 2 9  4  6 1  |
2 L O O 2 4 1  1 4  1 4  I
2 1 0 0 2 4 2  7 4  1 3  |
2 1 0 0 2 4 3  t 4  1 5  |
2 t '00244 L4  16  |
210A248 14  I  I
2140249 13  .2A. -  |
2 L O O 2 4 9  1 4  1 0  |
2 IOO251 14 3  |
2 7 0 0 2 5  1  1 5  t 7  I
2 1 0 0 2 5 2  1 4  2 8  I
2 7 0 0 2 5 3  L 4  3 0  I
2 1 0 0 2 5 6  t 4  3 5  I
2 1 0 0 2 5 7  t 4  4 6  I
2 IOO259 14 48  I
2 1 0 0 2 6 2  7 4  3 1  |
2 1 0 0 2 6 3  1 4  3 7  I
2 1 0 0 2 6 4  1 4  4 7  |
2 1 0 0 2 6 6  1 4  L 2  |
2 1 0 0 2 6 7  7 4  3 2  I
2 t o o 2 6 9  1 4  2 7  |
2 1 0 0 2 7 7  1 4  4 2  I
2 7 0 0 2 7 2  5  3 1  i
2 7 0 0 2 7 5  1 5  3 5  |
2 1 0 A 2 7 6  1 5  3 6  |
2 r o a 2 7 7  1 5  3 3  I
2 1 0 0 2 7 8  1 5  3 4  |
2 t o o 2 7 9  1 5  4 I  I
2 1 0 0 2 8 0  1 5  2 7  I

Page = 4

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  (  g  l

2 r o o 2 8 1  1 5  1 4
2 7 0 0 2 8 3  1  5  1 3
2 1 0 0 2 8 8  1 4  2 0
2  1 0 0 2 8 9  1 5  3 8
2 1 0 0 3 1 8  3  I
2 1 0 0 3 3  6  2 t  2 1
2 1 0 0 3 3 7  2 1  1 5
2 1 0 0 3 3 8  2 7  1 6
2 1 0 0 3 3 9  2 L  5
2 1 0 0 3 6 3  1 6  2
2 1 0 0 3 6 9  1 6  1 4
2 r o o 3 7 4  2 t  2 4
2 r c A 3 7 5  2 t  1 3
2 1 0 0 4 0 4  4  I 7
2 1 0 0 4 1 0  5  1 7
2 1 0 0 4 1 2  5  3 5
2 1 0 0 4 1 3  5  3 6
2 1 0 0 4 1 4  5  3 9
2 t a a 4 1 7  5  4 0
2 1 0 0 4 3 3  1 3  2 5
2 1 0 0 4 3 4  1 5  1 6
2 L O O 4 3 5  L 5  2 5
2 1 0 0 4 3 6  1 3  2 7
2  1 0 0 4 3  7  t 3  3 0
2 1 0 0 4 3 8  1 3  2 8
2 1 0 A 4 4 2  1 5  2 0
2 1 0 0 4 4 3  1 5  2 2
2 t o o 4 4 4  1 5  2 6
2 1 0 0 4 5 0  1 5  3 1
2 1 0 0 4 5 1  1 5  2 8
2 1 0 A 4 5 2  1 5  2 9
2100502 6  28
2 1 0 0 5 1 8  8  1 9
2 1 0 0 5 3 3  6  4 1
2 1 0 0 5 3 5  6  4 3
2 1 0 0 5 3 6  6  4 4
2 1 0 0 5 3 8  2  t 9
2 1 0 0 5 8 0  8  5
z t a o 6 0 2  1 5  1  1
2 1 0 0 6 2 0  6  1 5
2 t o a 6 4 2  5  4 3
2 1 0 0 6 4 2  6  2 0
2 1 0 0 6 7 1  1 4  2 2
2 1 0 0 6 7 2  1 4  2 3
2 1 0 0 6 7 3  t 4  2 4
2 7 0 0 6 7  4  t 4  2 5
2 1 0 0 7 0 3  2  2 7
2 1 0 0 8 3 3  1  3 5
2 7 0 0 8 5 4  t 2  3 3
2 1 0 0 8 5 5  2  2 6
2 1 0 0 8 5 6  2  3 1
2 1 0 0 8 6 1 ,  3  1 3
2 1 0 0 8 6 3  1  2 l
2 1 0 0 8 6 4  |  2 0
2 r  0 0 8 6 5  1 5  I

I 4 4
1 4 5
1 4 6
147
7 4 8
1 6 5
1 6 6
t 7 0

23  1
232
233
234
235
236
237

217
2 t8
2L6
233
230

22  10
227
22  14

13
70

52  22  12
53  22  13
55  22  27

133  20  21

11  20 3

20  L2
20  28
20  29

lo01  22
1002  22
1006  22
1060  22

2A
20

20

11

1

6
5
I

1 9

4
9

1 3

I
2
1

27

36

r32
1 1
7 2 7
l 7
1 9
1 3
2 2 4

1 6  4 3
32r
3 4



2 1 0 0 8 6 6  1 5
2 r 0 0 8 6 7  1 5
2 1 0 0 8 6 8  1 5
2 1 0 0 8 6 9  1 5
2 r 0 0 8 7 0  1 5
2 7 0 0 8 7 2  5
2 t o o 8 7 4  3
2 t o o 8 7 5  1
2 1 0 0 8 9 2  1 2
2 1 0 0 8 9 5  1 6
2 1 0 0 8 9 6  1 6
2 1 0 0 9 0 3  t 2
2 1 0 0 9 0 5  1 3
2  1 0 0  9 1 8  3
2 1 0 0 9 2 6  1 6
2 1 0 0 9 2 7  1 6
2 1 0 0 9 2 8  1 6
2 1 0 0 9 2 9  L 6
2 1 0 0 9 3 5  1 6
2 1 0 0 9 5 7  1 _ 6
2  1 0 0 9 5 8  1 6
2  1 0 0 9 6 0  3

2 1 0 t L 5 1  1 9
2 1 0 1 1 5 2  1 9
2 1 0 1 1 5 5  1 9
2 1 0 1 1 5 6  1 9
2 I O L 7 5 7  1 9
2 1 0 1 1 5 8  1 9
2 1 0 1 1 5 9  1 9
2 1 0 1  1 6 0  1 9
2 1 0 1 1 6 1  1 9
2 1 0 1 1 6 3  1 9
2 1 0 1 1 6 4  1 9
2 1 0 1  1 6 5  * 1 9
2 1 0 1 1 6 6  1 9
2 1 0 1 4 0 5  6
2 1 0 1 4 0 6  6
2 7 0 r 4 1 2  1 2
2 7 0 7 4 1 4  7 2
2 1 0 1 4 1 6  1 2
2 1 0 7 4 1 7  1  3
2 1 0 L 4 7 8  t 2
2 1 0 r 4 2 0  1 3
2 1 0 1 4 2 3  7
2 1 0 1 4 3 4  1  3
2 1 0 1 4 5 0  2 7
2 1 0 7 4 5 I  2 1

2  1  0 6 0 0 6  t 7
2 1 0 6 0 0 7  7 7

2 I 0 9 0 5 2  t 7
2 1 0 9 0 8 1  1 5
2 1 0 9 0 8 2  i 5

P a r t s  P a g e  R e f .  W e i g h t l
N o .  N o .  N o .  ( e )  l

-f N I) E)<

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  (  e  )

2 1 0 9 0 8 9  1 5  4 4 - r
2 1 0 9 0 9 0  1 5  4 4 - 2
2 1 0 9 2 t 1  6  3 5
2 1 0 9 2 7 2  6  5 0
2 1 0 9 2 1 4  1 3  1 6
2 1 0 9 3 3 4  1 3  1 5
2 1 0 9 3 3 5  1 3  3 4
2 1 0 9 3 4 3  1 2  2 9
2 1 0 9 9 3 2  2 0  1

2 L 1 0 0 2 6  3  6
2 1 t O O 2 7  3  5
2 1 1 0 1 8 1  5  3
2 1 1 0 1 8 3  5  6
2 1 1 0 1 8 4  5  5
2 1 1 A 2 5 2  6  1

P a g e  -  5

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  (  e  )

2 t 2 0 0 7  3  5  4 8
2 1 2 0 0 7 4  5  4 5
2 1 2 0 0 7 5  5  4 6
2 1 2 0 0 8 2  I  1 8
2 1 2 0 0 8 3  I  2 4
2 7 2 0 0 9 3  1 0  2 6
2 1 2 0 0 9 5  1 0  2 9
2 1 2 0 0 9 8  2  4 2
2 1 2 0 1 1 2  1 0  3 0
2 7 2 0 1 3 0  1 0  2 5
2 7 2 A I 3 L  1 0  1 7
2 1 2 0 1 3 2  1 0  3 3
2 1 2 0 1 3 6  1 0  4 t
2 1 2 0 1 3 8  2  4 A
2 1 2 0 1 3 9  2  4 1
2 7 2 A I 4 1  2  3 8
2 1 2 0 5 3 6  4  7 1
2 1 2 0 5 3 7  5  1 6
2 1 2 0 5 7 A  1 0  4 0
2 1 2 0 5 7  |  1 0  4 2
2 1 2 0 5 7 2  1 0  3 6
212058e 3  2

Î

5
8
tl
n
I

1 5
2 4
2 6
2 7
4 0
3 9
2 2

6
2 0
1 6
1 7
1 8
1 9

I

15
12
23

4
I

8

1 5
1 8
1 9
2 2
L 2
1 3

2 0
2 4
2 3

1 1
1 4
1 9

A
t

1 0
ry
I

33

32
8
q

1 3
7 4

3 8
4 5
4 6

|  2 7 2 0 0 0 2
|  2 1 2 0 0 0 3
l  2 7 2 0 0 0 4
|  2L20005
I  2 1 2 0 0 0 6
|  2 1 2 0 A 0 7
|  2 1 2 0 0 0 8
|  2 1 2 0 0 0 9
|  2 L 2 0 0 1 4
|  2 1 2 0 0 1 5
|  2 1 2 A O 1 7
|  2 7 2 0 0 1 8
|  2 1 2 0 0 1 9
|  2120020
|  212A021
|  2120022
|  2 t20023
|  2720A26
|  2720027
|  2120028
|  2 t 2 0 0 2 9
t  2 7 2 0 A 3 0
r  2 1 2 0 0 3 1
|  2 1 2 0 A 3 2
|  2 7 2 0 0 3 3
|  2 1 2 0 0 3 4
r  2 1 2 0 0 3 5
|  2 7 2 0 0 3 6
|  2 1 2 0 0 3 7
|  2  1  2 0 0 3 8
|  2 L 2 0 A 4 5
|  2 1 2 0 0 5 3
|  2 I 2 0 0 5 5
|  2 r 2 0 0 6 2
r  2 1 2 0 0 6 3
l  2 1 2 ( r 0 6 7
|  2 7 2 0 0 7  1
|  2 7 2 A 0 7 2

9  1 3
9 1 4
9  1 6
9 1 7
9 2 6
9 2 0
9 2 8
9 3 2

L 0  3 5
1 0  3 9
1 0  3 2
1 0  1 8
1 0  1 4
1 0  4
1 0  5
1 0  . 1 0
t  0  1 3

5 8
9 1
9 3
9 6
5 4 4
I  1 0
9  3 1

1 1 ,  5
1 1  7
1 1  1
1 1  4
1 0  5 0
1 0  5 1

8  2 8
2 3 9
2 3 6
2 s 4
3 1

1 0  2 3
5 4 7
5 5 0

2 1 2 L 0 1 5
2121107
2 1 2 1 1 0 8
212t lO9
2 1 2 1 L 7 0
2 1 2 1 1 t 1
2 I21 r12
2 1 Z 1 I L 3
212 l1 r4

2 1 2 7  5 0 7
2 t 2 7  5 0 7
2 I 2 7  5 5 0
2 L 2 7  5 5 1
2 7 2 7  5 6 0
4 L Z I C O L

2 1 2 7  5 7  0
2 1 2 7  5 7  5
2 1 2 7  5 7  8
2 1 2 7  5 8 0
2 1 2 7  5 8 5
2 1 2 7  5 8 6
2 1 2 7  5 8 7

2 1 2 8 5 0 5
2 1 2 8 6 0 4
2 7 2 8 6 A 5

2 I 2 9 0 7  0
2 1 2 9 0 9 0
2 1 2 9 0 9 t
2 1 2 S 2 A O

1 9  2
7 1 2
7 1 I
I  r l

7 1 4
7 3 2
?  3 0
7  3 3
7 L 3

8  4 4
7 7  1 1

8  3 5 * 1
8  3 5 - 2
8  4 1 - 1
8  4 1 - 2
8  4 0
8  3 8
8 4 2
8  3 6

1 7  1
1 7 6
t l  I

1 7  7 2
6  3 0 - 1
6  

'  
3 0 - 2

1 0  4 9
I 7  1 6
1 7  1 5

6 5 2



a r t s  P a g e  R e f .  W e i g h t l

29420

P a r t s  p a g e  R e f .  W e i g h t l
N o .  N o .  N o .  ( E )  |

2 1 5 0 1 1 6  4  1 5  |

I  N D E > (

2 1 5 0 7 1 7  7 2  3 4
2 1 5 0 1 1 8  1 3  1 3
2 1 5  0 1  1 9  4  6 2
2 7 5 0 1 2 0  4  6 5
2 I 5 0 I 2 1  4  6 6
2 1 5 A 7 2 3  4  6 4
2 r 5 0 r 2 4  4  2 4
2 1 5 0 1 2 4  5

2150212  21
2150213  2 t  3
2 r5AZ40  4  59
2t50242 6 9
2150250 7 I
2150253  13  4
2150265  2  43
2L50270  4  36

Page =  6

P a r t s  P a g e  R e f .  W e i g h t
N o .  N o .  N o .  (  E  )

2 1 6 0 0 3 5  1 6  3 6
2 1 6 0 A 4 0  1 6  3 7
2 1 6 0 0 4 5  1 6  4 6
2 1 6 A A 4 6  1 6  4 7
2 1 6 0 1 0 0  5  1 1

5 0 0 1 5
0 1 6

5 0 0 1 7
5 0 0  1 8
5 0 0 1 9

020
002  1

22
o023
oo24

025
o26
030

31

2

1
2
a

2

7
I

3
?

2
t

I
4
4
4
6
5
5
5
5
5
5
5
5
5
5
5
5
5
6
6
6
6'15

7 4
1 4
L 4
1 5

5
t 2
t2
l 4
t 2
t2
,,2

29

11
1

18
4

25
22
28
12
10
12
t4
19
19
20
22
37
10
18
26
28
37
20
32
33
29
30
23
22
42
10
24
25
t7

I
1

18
19
48
38

6
8
7

37
25
l3
l 8
25
21

I

I
I
I
I
I

o3z
0 3 5

2150t25  2  7
2 1 5 0 1 3 0  1 2  1 1
2 1 5 0 1 3 1  4  3  3
2 7 5 0 1 3 2  4  5 7
2 1 5 0 1 3 8  8  1 6
2 1 5 0 1 3 9  8  2 4
2 1 5 0 1 4 5  8  4
2 L 5 0 1 4 6  I  7
2 1 5 0 1 4 8  8  1 0
2  1 5 0 1 5 0  6  4 9
2 1 5 0 1 5 1  4  4 I
2 7 5 A 1 6 2  4  3 l
2 1 5 0 1 6 5  4  3 9
2150167 4  30
2 1 5 0 1 6 8  1 3  2 3
2 1 5 0 1 6  9  1 3  1 9
2 1 5 A t 7 A  1 3  I
2 1 5 0 1 7 3  4  3 4
2I5020t  16  7
2150202 16  2r
2 L 5 0 2 0 6  1 6  1 0
2 L 5 0 2 0 7  1 6  2 2
21502t0  |  2

|  2169L12 6
|  2 1 6 9 9 0 1 '  1 9
I
|  3 1 0 0 0 6 0  1 6
r  3 1 0 0 0 6 1  1 6
|  3 1 0 0 1 0 4  8
|  3 1 0 0 3 2 9  1 6
r  3 1 0 0 3 4 5  1 6
|  3 1 0 0 3 7 0  6
r  3 1 0 0 3 7 0  1 6
|  3 1 0 0 3 7 1  1 6
I
|  9 6 2 0 6 3  1  2 2
|  9 6 2 0 6 6 5  2 2
|  9 6 2 0 6 6 6  2 2
I  9 6 2 0 6 7 0  2 2
|  9 6 2 0 6 7 3  2 2
|  9 6 2 A 6 7 5  2 2
r  9 6 2 0 6 7 8  2 2
l  9 6 2 0 6 7 9  2 2
|  9 6 2 0 6 8 0  2 2
|  9 6 2 0 6 8  1  2 2
I  9 6 2 0 6 8 8  2 2
|  9 6 ? 0 6 8 9  2 2
|  9 6 2 0 6 9 0  2 2
|  9 6 2 0 6 9 1  2 2
|  9 6 2 0 6 9 5  2 2
|  9 6 2 0 6 9 6  2 2
l  9 6 2 0 ? 0 0  2 2
r  9 6 2 0 7 A 2  2 2
l  9 6 2 0 7 0 3  2 2
I
I
I
I

I
I

I
I
I
I
I
I
I

i
I
I

I

2 T
I

31
33
27
35
34
38

I
13

z
22
28

3
I

11
23
24
25
26
18
4

2L
20

1 -1
L -2

L7
15
16

3 8
3 9
4 A
4 1
4 2
4 3

4
5
6
7

4 8
4 9
5 0

3
57

8
I
3

2 1 5 1 0 0 1

2 1 6 0 0 1 5
2 1 6 0 0 1 6
2 t 6 0 0 2 3
2r60a24
2 1 6 0 0 2 6
2I60027
2L6A028
2 1 6 0 0 2 9
2  1  6 0 0 3 0
2 1 6 0 0 3 1
2160032
2  I  6 0 0 3 3

1 9  2 8

1 0  4 4
1 0  4 6

8 9
1 0  5 7
1 0  6 0
1 0  6 1
1 0  5 4
8 3 0
8 3 2
8  3 1
8 2 5
8 2 1



4_4_12, NISHITENMA, KITA-KU, OSAKA, JAPAN
TEL:  B l -6-6364-1321 FAX:  81-6-6364-1307

T530-0047 tffiffi'lbtrtrxffi4TE 4* 1 2E
TEL (06)6364-1321( t t )
FAX (06 )6365 -5176

s710065(P)  No.  1 Pr in ted  i n  Japan  
' 99 .8 .


